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1 General Information
1.1 Notes

The purpose of conformity testing is to increase the probability of adherence to the essential
requirements or conformity specifications, as appropriate.

The complexity of the technical specifications, however, means that full and thorough testing is
impractical for both technical and economic reasons.

Furthermore, there is no guarantee that a test sample which has passed all the relevant tests conforms to
a specification.

Neither is there any guarantee that such a test sample will interwork with other genuinely open systems.
The existence of the tests nevertheless provides the confidence that the test sample possesses the
qualities as maintained and that is performance generally conforms to representative cases of
communications equipment.

Laboratory disclaimer-

1. The test results of this test report relate exclusively to the item tested as specified in 1.5.

2. The test report may only be reproduced or published in full.

3. Reproduction or publication of extracts from the report requires the prior written
approval of the Worldwide Testing Services(Taiwan) Co., Ltd.

4. Antenna gain is provided by applicant and laboratory issue relevant data and results.

Specific Conditions:

Usage of the hereunder tested device in combination with other integrated or external antennas requires
at least additional output power measurements, spurious emission measurements, conducted emission
measurements (AC supply lines) and radio frequency exposure evaluations for each individual
configuration performed, for certification by FCC.

Tester:
December 08, 2022 Rick Chen R [ k C A@FL,
Date WTS-Lab. Name Signature

Technical responsibility for area of testing:

December 08, 2022 Kevin Wang KM“ WC""’J/

Date WTS Name Signature

Worldwide Testing Services(Taiwan) Co., Ltd. Page 2 of 59
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1.2 Testing laboratory

1.2.1 Location

10m OATS
No.5-1, Lishui, Shuang Sing Village, Wanli Dist.,
New Taipei City 207, Taiwan (R.0.C.)

3 meter semi-anechoic chamber

No.35, Aly. 21, Ln. 228, Ankang Rd., Neihu Dist.,
Taipei City 114, Taiwan (R.O.C.)

Tel: 886-2-6613-0228

Worldwide Testing Services (Taiwan) Co., Ltd.
6F., No. 58, Ln. 188, Ruiguang Rd., Neihu Dist.,
Taipei City 114 , Taiwan (R.0.C.)

Tel: 886-2-6606-8877

1.2.2 Details of accreditation status

Accredited testing laboratory
FCC filed test laboratory Reg. No.: TW1477, TW1072
Industry Canada filed test laboratory Reg. No.: 20037, 5107A

Test location, where different from Worldwide Testing Services (Taiwan) Co., Ltd. :

Name: A.
Accredited number: A
Street: A
Town: A
Country: A

1.3 Details of approval holder

Name: CC&C Technologies, Inc.

Street: 8F, No. 150, Jian Yi Road, Zhonghe District,
Town: New Taipei City 235

Country: Taiwan

Worldwide Testing Services(Taiwan) Co., Ltd. Page 3 of 59



LEMC.
&-1

fmwg
g
#
1
(o
Ly

Wo '_')"3'\‘,,

Worldwide Testing Services(Taiwan) Co., Ltd.

%,

Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

1.4  Application details

Date of receipt of test item: October 13, 2022
Date of test: from October 14, 2022 to November 10, 2022

1.5 General information of Test item

Type of test item: BT5 Aptx Audio Mixer
Model number: BA-300M

Brand name: CC&C

Multi-listing model number: A

Sample no.: #01

Technical data

Frequency band: 2400 MHz - 2483.5 MHz
Number of channels: Bluetooth Normal & EDR: 79 channels
Bluetooth Low energy: 40 channels

Operation modes: Duplex

Modulation type: GFSK ~ n/ 4DQPSK ~ 8DPSK
Fixed point-to-point operation: [JYes/[X]No

Type of antenna: PIFA Antenna

Antenna gain: 1.96 dBi

Power supply: USB 5Vd.c.

Host device: none

Classification:

Fixed Device

Mobile Device (Human Body distance > 20cm)
Portable Device (Human Body distance < 20cm)
Modular Radio Device

LI

Worldwide Testing Services(Taiwan) Co., Ltd. Page 4 of 59
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Transmitter

Bluetooth

Mode A (Normal mode)
Power (ch 0 or A):
Power (ch 39 or B):
Power ( ch 78 or C):

Mode B (EDR mode)
Power (ch 0 or A):
Power (ch 39 or B):
Power ( ch 78 or C):

Mode C (Low energy 1M)
Power ( ch 0):

Power ( ch 19):

Power (ch 39):

Mode D (Low energy 2M)
Power ( ch 0):

Power ( ch 19):

Power ( ch 39):

Manufacturer: (if applicable)

Name:
Street:
Town:
Country:

1.6 Test standards

Unom

Conducted:
Conducted:
Conducted:

Conducted:
Conducted:
Conducted:

Conducted:
Conducted:
Conducted:

Conducted:
Conducted:
Conducted:

Kunshan CC&C Technologies, Co.,LTD.

6.71 dBm
7.11 dBm
6.68 dBm

7.55 dBm
8.64 dBm
7.97 dBm

6.31 dBm
7.34 dBm
6.60 dBm

6.39 dBm
7.41 dBm
6.68 dBm

No.9 Building, 3rd Main Street, Kunshan Free Trade Zone,
Jiangsu Province,

P.R.China

47 CFR PART 15 SUBPART C § 15.247 (2020-10)

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 5 of 59
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2 Technical test

2.1  Summary of test results

No deviations from the technical specification(s) were ascertained in the course
of the tests performed.
or
The deviations were ascertained in the course of the tests performed. O
2.2 Test environment
Relative humidity content: 20...75%
Air pressure: 86 ... 103 kPa
Power supply: USB 5Vd.c.
Extreme conditions parameters: A
Test item Name Uncertainty

Lo . o Expanded Uncertainty :
Estimation Result of Uncertainty of Conducted Emission AMN : 1.03 dB

(Power Line Conducted Emission) Voltage probe : 1.05 dB

Expanded Uncertainty :

(Transmitter Radiated Emissions in Restricted Bands, Spurious ~ |30-1000 MHz : 4.48 dB
Emissions (tx), Radiated Emission from Digital Part) 1-18 GHz : 4.15dB
18-40 GHz : 3.78 dB

Estimation Result of Uncertainty of Radiated Emission(3M) 0.009-30 MHz : 3.48 dB

(Time of Occupancy (Dwell Time))

Estimation Result of Uncertainty of Bandwidth Measurement Expanded Uncertainty : 0.45 kHz
(20 dB Bandwidth, Minimum 6 dB Bandwidth)

Estimation Result of Uncertainty of Conducted Output Power Sl
Measurement (Peak Output Power (transmitter)) Expanded Uncertainty : 3.07 dB
Estimation Result of Uncertainty of Power Density Measurement Sl

(Peak Power Spectral Density) Expanded Uncertainty : 3.63 dB
Estimation Result of Uncertainty of Band Edge Measurement C ol
(Emissions in nonrestricted frequency bands) Expanded Uncertainty : 0.67 dBc
Estimation Result of Uncertainty of Frequency Separation

Measurement (Carrier Frequency Separation, Expanded Uncertainty : 554.14 Hz
Number of Hopping Frequencies)

Estimation Result of Uncertainty of Duty Cycle Measurement Expanded Uncertainty : 0.1 ms

The decision rule is: Measurement uncertainty is not included in the calculation of test results.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 6 of 59
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2.3 Test Equipment List
. . Next Cal.
No. Test equipment Type Serial No. | Manufacturer | Cal. Date Date
ETSTW-CE 001 | EMITEST RECEIVER ESHS10 842121/013 R&S 2022/6/22 2023/6/21
ETSTW-CE 003 | AC POWER SOURCE APS-9102 D161137 GW Function Test
ZWEILEITER-V-
ETSTW-CE 004 | NETZNACHBILDUNG ESH3-Z5 840731/011 R&S 2022/10/17 2023/10/16
TWO-LINE V-NETWORK

IMPULSBEGRENZER
ETSTW-CE 006 PULSE LIMITER ESH3-22 100226 R&S 2022/9/16 2023/9/15

HF-EICHLEITUNG RF
ETSTW-CE008 | STEP ATTENUATOR 334.6010.02 844581/024 R&S Function Test

139dB DPSP
ETSTW-CE009 | TEMP&HUMIDITY | oy 595 40-1p-U | MAA0305-009 | GIANT FORCE 2022/8/3 2023/8/2
CHAMBER

ETSTW-CE 016 | TWO-LINE V-NETWORK ENV216 100050 R&S 2022/11/3 2023/11/2
ETSTW-CE 028 MXE EMI Receiver N9038A MY53220110 Agilent 2022/7/29 2023/7/28
ETSTW-RE 003 | EMITEST RECEIVER ESI 26 831438/001 R&S 2022/6/21 2023/6/20
ETSTW-RE004 | EMITEST RECEIVER ESI 40 832427/004 R&S 2022/10/17 2023/10/16
ETSTW-RE 012 TUNAB'—EI E'TL\E'\'RDREJECT D.C 0309 146 K&L Function Test
ETSTW-RE 013 TUNAB'—EI E'TL\E'\'RDREJECT D.C 0336 397 K&L Function Test

MICROWAVE HORN
ETSTW-RE 018 ANTENNA AT4560 27212 AR 2022/8/18 2023/8/17

MICROWAVE HORN
ETSTW-RE 019 ANTENNA 22240-25 121074 FM 2022/6/13 2023/6/12
ETSTW-RE 027 Passive Loop Antenna 6512 00034563 ETS-Lindgren 2022/6/22 2023/6/21
ETSTW-RE 030 D°“b'e'Rfr?ti‘:]ri”'de Horn 3117 00035224 ETS-Lindgren 2022/5/23 2023/5/22
ETSTW-RE 042 Biconical Antenna HK116 100172 R&S 2022/3/4 2023/3/3
ETSTW-RE 043 Log'P;rri]‘tfri]i fipo'e HL223 100166 R&S 2022/6/28 2023/6/27
ETSTW-RE 044 | Log-Periodic Antenna HLO50 100094 R&S 2022/8/1 2023/7/31

ESA-E SERIES )
ETSTW-RE 045 | corom MmO oen E4404B MY45111242 Agilent Pre-test Use
ETSTW-RE 050 Attenuator 10dB 50HF-010-1 None JFW 2022/2/18 2023/2/17
ETSTW-RE 051 Attenuator 6dB 50HF-006-1 None JFW 2022/2/18 2023/2/17
ETSTW-RE 053 Attenuator 3dB 50HF-003-1 None JFW 2022/2/18 2023/2/17
ETSTW-RE 055 | SPECTRUM ANALYZER FSU 26 200074 R&S 2022/3/28 2023/3/27
ETSTW-RE 060 Attenuator 30dB 5015-30 F6510122-01 ATM 2022/2/18 2023/2/17
ETSTW-RE 062 Amplifier Module CHC?2 None KMIC 2022/5/13 2023/5/12
ETSTW-RE 064 Bluetooth Test Set MT8852B-042 6K00005709 Anritsu Function Test
ETSTW-RE 069 | DOUPle-Ridged Guide Horn 3117 00069377 ETS-Lindgren Function Test
Antenna
ETSTW-RE 072 | CELL SITE TEST SET 8921A 3339A00375 HP 2022/10/17 2023/10/16
SOLID STATE
ETSTW-RE 088 VPLIFIER KMAL180265A01 99057 KMIC 2022/9/16 2023/9/15
ETSTW-RE 091 Match Pad MDCS1500 None WOKEN 2022/6/9 2023/6/8
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2022/2/18 2023/2/17
ETSTW-RE 112 | AC POWER SOURCE TFC-1005 T-0A023536 T-Power Function test
ETSTW-RE 115 2.4GHz Notch Filter N0124411 473874 MICROWAVE 2022/1/5 2023/1/4
CIRCUITS
Worldwide Testing Services(Taiwan) Co., Ltd. Page 7 of 59
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ETSTW-RE 120 RF Player MP9200 MP9210-111022 ADIVIC 2022/10/17 2023/10/16

ETSTW-RE 122 SIGNAL GENERATOR SMF100A 102149 R&S 2022/6/20 2023/6/19
. 5NSL11- .

ETSTW-RE 125 5GHz Notch filter 5200/E221.3-0/0 1 K&L Microwave 2022/8/5 2023/8/4
- 5NSL12- .

ETSTW-RE 126 5GHz Notch filter 5800/E221.3-0/0 1 K&L Microwave 2022/8/5 2023/8/4

ETSTW-RE 127 RF Switch Box RFS-01 None WTS 2022/2/18 2023/2/17

ETSTW-RE 128 5.3GHz Notch filter N0153001 SN487233 Microwave Circuits 2022/8/5 2023/8/4

ETSTW-RE 129 5.5GHz Notch filter N0555984 SN487234 Microwave Circuits 2022/8/5 2023/8/4

ETSTW-RE 130 Ha”dhi‘f];el;zsefec"“m N9340A CN0147000204 Agilent Pre-test Use

TRILOG Super Broadband .

ETSTW-RE 111 test Antenna VULB 9160 9160-3309 Schwarzbeck Function Test

ETSTW-RE 142 Amplifier 8447D 2805A03378 Agilent 2022/5/13 2023/5/12

ETSTW-RE 146 Preamplifier JPA-10M1G 15090004 JPT 2022/5/27 2023/5/26

ETSTW-RE 152 Bi-log Hybrid Antenna MCTD 2786B BLB20J04029 ETC 2022/10/17 2023/10/16

ETSTW-RE 153 Signal Analyzer FSV40 101929 R&S 2022/10/3 2023/10/2

Bi-log Hybrid Antenna
ETSTW-RE 159 MCTD 2786B BLB21N04035 ETC 2021/12/06 2022/12/05
(30M~1000 MHz)

ETSTW-RF 002 [ Electromagnetic field probe LF-30 K-0007 STT 2022/7/14 2023/7/13
ETSTW-EMI 011 | USB Compact Modulator SFC-U 101689 R&S 2022/6/10 2023/6/9
ETSTW-GSM 002 Universal Radio CMU 200 109439 R&S 2022/3/28 2023/3/27

Communication Tester
ETSTW-GSM o003 |  Radio i‘r’]g]?z‘g'ca“o” MT8820C 6201342073 Anritsu 2022/5/9 2023/5/8
ETSTW-GSM 004 Wideband Radio CMWS500 128092 R&S 2022/10/17 2023/10/16
Communication Tester

. . WRCTF824/849-
ETSTW-GSM 019 Band Reject Filter 822/851-40 /12+9SS 3 WI 2022/1/5 2023/1/4

. . WRCD1747/1748-
ETSTW-GSM 020 Band Reject Filter 1743/1752-32/55S 1 WI 2022/1/5 2023/1/4

WRCD1879.5/1880.5
ETSTW-GSM 021 Band Reject Filter -1875.5/1884.5- 3 WI 2022/1/5 2023/1/4
32/5SS

. . WRCT901.9/903.1-
ETSTW-GSM 022 Band Reject Filter 904.25-50/8SS 1 WI 2022/1/5 2023/1/4
ETSTW-GSM 023 Power Divider 4901.19.A None SUHNER 2022/9/2 2023/9/1
ETSTW-GSM 024 |  Radio Communication MT8821C None Anritsu 2022/5/3 2023/5/2

Analyzer

ETSTW-GSM 025 Band Reject Filter BRM19835 001 Micro-Tronics 2022/8/5 2023/8/4
ETSTW-Cable 016 BNC Cable Switch Box B Cable 1 Schwarz beck 2022/2/18 2023/2/17
ETSTW-Cable 017 BNC Cable X Cable B Cable 2 Schwarz beck 2022/2/18 2023/2/17
ETSTW-Cable 018 BNC Cable Y Cable B Cable 3 Schwarz beck 2022/2/18 2023/2/17
ETSTW-Cable 019 BNC Cable Z Cable B Cable 4 Schwarz beck 2022/2/18 2023/2/17
ETSTW-Cable 020 N TYPE Cable OATS Cable 1 N30N30-L335-15M| JYE BAO CO.,LTD. 2022/6/29 2023/6/28
ETSTW-Cable 027 Microwave Cable SUCOFLEX 104 279083 HUBER+SUHNER 2022/5/6 2023/5/5
ETSTW-Cable 028 Microwave Cable FA147A0015M2020 30064-2 UTIFLEX 2022/9/16 2023/9/15
ETSTW-Cable 029 Microwave Cable FA147A0015M2020 30064-3 UTIFLEX 2022/9/16 2023/9/15
ETSTW-Cable 030 Microwave Cable SL(J(;Og;)I?;(gl)Oll 279067 HUBER+SUHNER 2022/2/18 2023/2/17
ETSTW-Cable 043 Microwave Cable SUCOFLEX 104 317576 HUBER+SUHNER 2022/5/13 2023/5/12
Worldwide Testing Services(Taiwan) Co., Ltd. Page 8 of 59
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ETSTW-Cable 058 Microwave Cable SUCOFLEX 104 none HUBER+SUHNER 2022/5/27 2023/5/26
ETSTW-Cable 064 Microwave Cable SUCOFLEX 104 MY28891 HUBER+SUHNER 2022/5/13 2023/5/12
ETSTW-Cable 071 N TYPE CABLE EMCCFD400-NM- 170239 EMCI 2022/5/27 2023/5/26
NM-25000
ETSTW-Cable 072 SMA type cable (8m) SUCOFLEX 104 805800/4 HUBER+SUHNER 2022/5/13 2023/5/12
ETSTW-Cable 074 SMA type cable (2m) SUCOFLEX 104 802563/4 HUBER+SUHNER 2022/5/13 2023/5/12
Version ETS-03A1
WTSTW-SW 002 EMI TEST SOFTWARE EZ_EMC None Farad Version EMEC-3A1+
WTSTW-SW 006 EMI TEST SOFTWARE e3 None AUDIX Version 9.161014
WTSTW-SW 008 Signal studio Agilent None AUDIX Version 2.0.0.1
ETSTW-TH 002 Thermohygrometer 608-H1 45204317 Testo 2022/9/16 2023/9/15
ETSTW-TH 003 Wireless weather station GAIA N/A TFA 2022/10/17 2023/10/16

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 9 of 59
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2.4 General Test Procedure

POWER LINE CONDUCTED INTERFERENCE: The procedure used was ANSI STANDARD
C63.10-2013 6.2 using a LISN (if necessary). Both lines were observed. The bandwidth of the spectrum
analyzer was 10 kHz with an appropriate sweep speed.

RADIATION INTERFERENCE: The test procedure used was according to ANSI STANDARD
C63.10-2013 6.3 employing a spectrum analyzer. For investigated frequency is equal to or below 1GHz,
the RBW and VBW of the spectrum analyzer was 100 kHz and 100kHz respectively with an
appropriate sweep speed. For investigated frequency is above 1GHz, both of RBW and VBW of the
spectrum analyzer were 1 MHz with an appropriate sweep speed. The analyzer was calibrated in dB
above a microvolt at the output of the antenna.

FORMULA OF CONVERSION FACTORS: The Field Strength at 3m was established by adding the
meter reading of the spectrum analyzer (which is set to read in units of dBuV) to the antenna correction
factor supplied by the antenna manufacturer. The antenna correction factors are stated in terms of dB.

Example:
Freq (MHz) METER READING + ACF + CABLE LOSS (to the receiver) = FS
33 20 dBuV + 10.36 dB + 6 dB = 36.36 dBuV/m @3m

The EUT was placed on a table 80 cm high and with dimensions of 1m by 1.5m (non metallic table) and
arranged according to ANSI C63.10-2013 6.2.2. The table used for radiated measurements is capable of
continuous rotation. The spectrum was scanned from 30 MHz to the frequency specified as follows:

(1) If the intentional radiator operates below 10 GHz: to the tenth harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower.

(2) If the intentional radiator operates at or above 10 GHz and below 30 GHz: to the fifth harmonic
of the highest fundamental frequency or to 100 GHz, whichever is lower.

(3) If the intentional radiator operates at or above 30 GHz: to the fifth harmonic of the highest
fundamental frequency or to 200 GHz, whichever is lower, unless specified otherwise elsewhere in
the rules.

(4) If the intentional radiator contains a digital device, regardless of whether this digital device
controls the functions of the intentional radiator or the digital device is used for additional control
or function purposes other than to enable the operation of the intentional radiator, the frequency
range shall be investigated up to the range specified in paragraphs (a)(1)-(a)(3) of this section or the
range applicable to the digital device, as shown in paragraph (b)(1) of this Section, whichever is the
higher frequency range of investigation.

For hand-held devices, a exploratory test was performed with three (3) orthogonal planes to determine
the highest emissions.

When an emission was found, the table was rotated to produce the maximum signal strength. At this
point, the antenna was raised and lowered from 1m to 4m. The antenna was placed in both the
horizontal and vertical planes.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 10 of 59
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

When the radiated emission limits are expressed in terms of the average value of the emission, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over
one complete pulse train, including blanking intervals, as long as the pulse train does not exceed 0.1
seconds. As an alternative (provided the transmitter operates for longer than 0.1 seconds) or in cases
where the pulse train exceeds 0.1 seconds, the measured field strength shall be determined from the
average absolute voltage during a 0.1 second interval during which the field strength is at its maximum
value.

The formula is as follows:

Average = Peak + Duty Factor

Duty Factor =20 log (dwell time/T)

T = 100ms when the pulse train period is over 100 ms or the period of the pulse train.

Modified Limits for peak according to 15.35 (b) = Max Permitted average Limits + 20dB

ANSI STANDARD C63.10-2013 B.2.7: Any measurements that utilize special test software shall be
indicated and referenced in the test report. During testing, test software 'EZ EMC’ was used for setting
up different operation modes.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 11 of 59
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3 Test results (enclosure)
TEST CASE Para. Number Required p;-ses(: d fZieIth
Peak Output Power 15.247(b) O
Equivalent isotropically radiated Power 15.247(b) O
Spurious Emissions radiated — Transmitter operating 15.247(d):15.209 X (X (|
Spurious Emissions conducted — Transmitter operating 15.247 3] 3] O
Carrier Frequency Separation 15.247(a) (1) O
Number of Hopping Frequencies 15.247(a) (1)(i) X X (|
Time of Occupancy (Dwell Time) 15.247(a) (1)(i) E3) E3] O
20 dB Bandwidth 15.247(a) (1)(i) O
Minimum 6 dB Bandwidth 15.247(a)(2) (x (|
Emissions in nonrestricted frequency bands 15.247(d) (X (X (|
Peak Power Spectral Density 15.247(e) E3) E3] O
Radiated Emission from Digital Part 15.109 O
Power Line Conducted Emission 15.207(a) X O

Worldwide Testing Services(Taiwan) Co., Ltd. Page 12 of 59
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FCC ID: PANBA300OM

3.1 Peak Output Power (transmitter)
FCC Rule: 15.247(b)(3)

This measurement applies to equipment with an integral antenna and to equipment with an antenna
connector and equipped with an antenna as declared by the applicant.
The power was measured with modulation (declared by the applicant).

Test date: October 27, 2022
Temperature: 23.7°C

Humidity: 55.0%

Tester: Rick
Bluetooth
Normal mode
® “RBN 3 MHz Marker 1 [T1 ]
VBN 3 VHz 6.71 dBr
Ref 30 dBm ALt 20 dB “SNT 30 ms 2.401871795 GHz
2 Offget 17|dB
0 N
[1 Bd
s 10 v [ive
_-J’””~MN”MV*“‘!—*"WWMNNAW”‘“-~\_
-C
20
e
--30
80
--a0
—70
Center 2.402 GHz 800 kHz/ Span 8 VHz

MAX OUTPUT POWER CHO
Date: 27.0CT.2022 15:48:44

Worldwide Testing Services(Taiwan) Co., Ltd. Page 13 of 59



LEMC.

A

&-t

fmwg
g
#
1
(o
4y oy

Woo?

Worldwide Testing Services(Taiwan) Co., Ltd.

“v

Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM
® “RBN 3 MHz Marker 1 [T1 ]

VBN 3 MHz 7.11 dBr
Ref 30 dBn *Att 20 dB *SNT 30 ms 2.440923077 GHz

L Offpet  17|cB

1 54
e

—70
Center 2.441 GHz 800 kHz/ Span 8 MHz

MAX OUTPUT POWER CH39
Date: 27.0CT.2022 15:49:24

® “RBN 3 MHz Varker 1 [T1 ]
“VBN 3 Mz 6.63 dar
Ref 30 dBm “AtE 20 dB *SNT 30 ms 2_479871795 GHz

T Offget 17(cB

1 4
[

B

Center 2.48 GHz 800 kHz/ Span 8 MHz

MAX OUTPUT POWER CH78
Date: 27.0CT.2022 15:51:00

Worldwide Testing Services(Taiwan) Co., Ltd. Page 14 of 59
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EDR mode
&

*Att 20 dB

“RBN 3 MHz
VBN 3 MHz
*SNT 30 ms

Marker 1 [T1 ]
7.55 dBr
2.401948718 Gz

L Offget

17|dB

1 4
[

[AV

B

MAX OUTPUT POWER CHO EDR MODE
Date: 27.0CT.2022 15:58:40

®

*Att 20 dB

800 kHz/

*RBN 3 MHz
“VBN 3 MHz
*SWT 30 ms

Span 8 MHz

Marker 1 [T1 ]
8.64 dbn
2.440692308 Gz

T Offet

17

1 54
[y

MAX OUTPUT POWER CH39 EDR MODE
Date: 27.0CT.2022 15:59:20

800 kHz/

Span 8 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22210-22187-C-1
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® “RBN 3 MHz
VBNV 3 Mz
“ SNT 30 ms

Marker 1 [T1 ]
7.97 dBr

*Att 20 dB 2.479961538 GHz

T Offet

17

1 54
e

[AV

-3
Center 2.48 GHz

800 kHz/ Span 8 MHz

MAX OUTPUT POWER CH78 EDR MODE
Date: 27.0CT.2022 16:00:48

Low energy
1M

“RBN 1 MHz
“VBN 3 MHz
SNT 2.5 ms

Marker 1 [T1 7]
6.31 dBr
2.401967949 Gz

@

*Att 20 dB

T Offget

17

[AV R

B

500 kHz/ Span 5 MHz

MAX OUTPUT POWER BLE 1M CHOO
Date: 27.0CT.2022 16:29:20

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22210-22187-C-1

FCC ID: PANBA300OM

®

“Att 20 dB

“RBN 1 MHz
VBN 3 MHz
SNT 2.5 ms

Marker 1 [T1 ]
7.34 dBr

T Offet

17

1 54
e

-0

Center 2.44 GHz

MAX OUTPUT POWER BLE 1M CH19
Date: 27.0CT.2022 16:30:12

@

500 kHz/

*Att 20 dB

“RBNV 1 MHz
“VBN 3 MHz
SNT 2.5 ms

Span 5 VHz

Marker 1 [T1 7]

T Offget

17

1 4
[

MAX OUTPUT POWER BLE 1M CH39
Date: 27.0CT.2022 16:31:16

500 kHz/

Span 5 MHz

[AV

[AV R

B

Worldwide Testing Services(Taiwan) Co., Ltd.
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2M
® e

Ref 30 dBm *Att 20 dB SANT 2.5 ms

Marker 1 [T1 ]

6.39 dBr
2.401759615 GHz

B
&l

[AV

B

MAX OUTPUT POWER BLE 2M CHOO
Date: 27.0CT.2022 16:34:20

® RBN 3 Mz
VBN 10 MHz

Ref 30 dBm *Att 20 dB SNT 2.5 ms

Span 10 MHz

Marker 1 [T1 ]

7.41 dBn
2.4399038346 Gz

T Offpet  17|cB

1 54
[y

MAX OUTPUT POWER BLE 2M CH19
Date: 27.0CT.2022 16:37:24

Span 10 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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® “RBN 3 MHz Marker 1 [T1 ]
*VBN 10 MHz 6.68 dbn
Ref 30 dBm *Att 20 dB SWT 2.5 ms 2.479807692 Gz
L Offyet 17|cB
- ]
ﬁ
MAXH F10 Yl ™
|
FC / \\
e
-a0
I~ 40
-850
m-60
—70
Center 2.48 Gz 1 vHz/ Span 10 MHz
MAX OUTPUT POWER BLE 2M CH39
Date: 27.0CT.2022 16:38:40
Limits:
Frequency Power
MHz dBm
902 - 928 30
2400 — 2483.5 30
5725 - 5850 30

In case of employing transmitter antennas having antenna gain > 6 dBi and using fixed point-to point
operation consider §15.247 (b)(4)

Test equipment used: ETSTW-RE 055, ETSTW-RE 050, ETSTW-RE 064

Worldwide Testing Services(Taiwan) Co., Ltd. Page 19 of 59
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300M

3.2 Equivalent Isotropic Radiated Power (EIRP)
FCC Rule: 15.247(b)(3)

Bluetooth

EIRP = max. conducted output power + antenna gain

EIRP=8.64 dBm+0.36(tune up)+1.96dBi [antenna gain claimed by manufacturer]=10.96 dBm
=12.4738 mW

Low energy

EIRP = max. conducted output power + antenna gain

EIRP =7.41 dBm+0.59(tune up)+1.96dBi[antenna gain claimed by manufacturer]=9.96 dBm
=9.9083 mW

3.3 Exemption Limits for Routine Evaluation
according to 47 CFR FCC Part 2 Subpart J, section 2.1091

FCC OET Bulletin 65 Edition 97.01 determines the equations for predicting RF fields and applicable
limits.

The prediction for power density in the far-field but will over-predict power density in the near field,
where it could be used for walking a “worst case” or conservative prediction.

Systems operating under the provisions of this section shall be operated in a manner that ensures that
the public is not exposed to radio frequency energy levels in excess limit for maximum permissible
exposure. In accordance with 47 CFR FCC Part 2 Subpart J, section 2.1091 this device has been defined
as a mobile device whereby a distance of 20 cm normally can be maintained between the user and the
device.

MPE Calculation Method

(A) Limits for Occupational/Controlled Exposure

Frequency Electric Field ~ Magnetic Field Power Density Averaging Time
Range Strength (E) Strength (H) (S) [E], IH] or S
(MHz) (Vim) (A/m) (mW/em?) (minutes)
0.3-3.0 614 1.63 (100)* 6

3.0-30 1842/f 4.89/f (900/F)* 6

30-300 61.4 0.163 1.0 6
300-1500 -- - /300 6
1500-100,000 -- -- 5 6

(B) Limits for General Population/Uncontrolled Exposure

Frequency Electric Field ~ Magnetic Field Power Density Averaging Time
Range Strength (E) Strength (H) (S) [E], IH] or S
(MHz) (Vim) (A/m) (mW/em?) (minutes)
0.3-1.34 614 1.63 (100)* 30

1.34-30 824/¢ 2.19/f 180/ 30
30-300 27.5 0.073 0.2 30
300-1500 -- -- /1500 30
1500-100,000 -- -- 1.0 30

t = frequency in MHz *Plane-wave equivalent power density

E = Electric field (V/m) P = output power (W) G = EUT Antenna numeric gain (numeric)

Worldwide Testing Services(Taiwan) Co., Ltd. Page 20 of 59
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d = Separation distance between radiator and human body (m)
The formula can be changed to

30x PxG
377 xd’

mW/cm?.

Pd =

Established separation distance is 20 cm.
Operating frequency band: 2402-2480 MHz

EDR mode

The product meets RF exposure requirement.

Because the power density of 0.0025 mW/cm? at 2441 MHz is below the power density limit of 1
mW/cm?,

Low energy 2M

The product meets RF exposure requirement.

Because the power density of 0.002 mW/cm? at 2440 MHz is below the power density limit of 1
mW/cm?,

Worldwide Testing Services(Taiwan) Co., Ltd. Page 21 of 59
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3.4 Transmitter Radiated Emissions in Restricted Bands

FCC Rules: 15.247 (d), 15.205, 15.209, 15.35

9kHz — 30MHz

spurious emissions relative to the limit.

Emissions more than 20 dB below the limit do not need to be reported.
Radiated emission measurements were performed from 30 MHz to 26500 MHz.

For radiated emission tests, the analyzer setting was as followings:

Frequency = 1 GHz, RBW:100 kHz, VBW: 100 kHz (Peak measurements)
Frequency >1 GHz, RBW: 1 MHz, VBW: 1 MHz (Peak measurements)
Frequency >1 GHz, RBW:1 MHz , VBW: 10 Hz (Average measurements)

Limits.

For frequencies below 1GHz:

Frequency of Emission Field strength Field Strength
(MHz) (microvolts/meter) (dB microvolts/meter)
30 - 88 100 40.0
88 -216 150 43.5
216 - 960 200 46.0
Above 500 54.0

For frequencies above 1GHz (Average measurements).

Guidance on Measurement of Digit Transmission Systems:

“If the emission is pulsed, modify the unit for continuous operation, use the setting shown above, then
correct the reading by subtracting the peak-average correction factor, derived from the appropriate duty
cycle calculation.”

The correction factor, based on the total channel dwell time in a 100 ms period, may be mathematically
applied to a measurement made with an average detector, to further reduce the value.

Duty cycle correction = 20 log (dwell time/ 100ms)
Note: No duty cycle correction was added to the reading of this EUT.

Explanation: See attached diagrams in Appendix.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 22 of 59



LEMC.
&-1

fmwg
g
#
1
(o
Ly

Wo '_')"3'\‘,,

Worldwide Testing Services(Taiwan) Co., Ltd.

%,

Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

3.5 Spurious Emissions (tx)
Spurious emission was measured with modulation (declared by manufacturer).

In any 100 kHz bandwidth outside the frequency band in which the intentional radiator is operating, the
radio frequency power that is produced by the intentional radiator shall be at least 20dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement. Attenuation below the general limits specified in 8
15.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
8 15.205(a), must also comply with the radiated emission limits specified in § 15.209(a) (see 8§
15.205(c))

FCC Rule: 15.247(c), 15.35

For out of band emissions that are close to or that exceed the 20 dB attenuation requirement described
in the specification, radiated measurements were performed at a 3 m separation distance to determine
whether these emissions complied with the general radiated emission requirement.

Limits:

For frequencies above 1GHz (Peak measurements).
Modified Limit for peak according to 15.35 (b) = Max Permitted average Limits + 20dB

For frequencies above 1GHz (Average measurements).
Max. reading — 20dB

Max. reading — 20 dB

Guidance on Measurement of Digit Transmission Systems:

“If the emission is pulsed, modify the unit for continuous operation, use the settings shown above, then
correct the reading by subtracting the peak-average correction factor, derived from the appropriate duty
cycle calculation.”

The correction factor, based on the total channel dwell time in a 100 ms period, may be mathematically
applied to a measurement made with an average detector, to further reduce the value.

Duty Cycle correction = 20 log (dwell time/100ms)

Test equipment used: ETSTW-RE 030, ETSTW-RE 111, ETSTW-RE 088, ETSTW-RE 018,
ETSTW-RE 064

Note: No duty cycle correction was added to the reading of EUT.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 23 of 59
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SAMPLE CALCULATION OF LIMIT. All results will be updated by an automatic measuring system
in accordance with point 2.3.

Calculation of test results:
Such factors like antenna correction, cable loss, external attenuation etc. are already included in the

provided measurement results. This is done by using validated test software and calibrated test system
according the accreditation requirements.

The peak and average spurious emission plots was measured with the average limits.
In the Table being listed the critical peak and average value and exhibit the compliance with the above

calculated Limits.

If in the column’s correction factor states a value then the max. Field strength in the same row is
corrected by a value gained from the “Correction Factor”.

Summary table with radiated data of the test plots

Model: BA-300M Date: --
Mode: -- Temperature: --°C Engineer: --
Polarization: Horizontal Humidity: -- %
Frequency | Reading Detector Factor| Result Limit |Margin g:gbrl:e ﬁ‘gh
MHz dBuV dB dBuV/m) |(dBuV/m)| (dB
(MHz) | ( ) (dB) | ( ) |( )| (dB) (Deg.) (cm)
Polarization: Vertical
Frequency | Reading Detector Factor| Result Limit |Margin g:gbrl:e ﬁ‘gh
MHz dBuV dB dBuV/m) [(dBuV/m)| (dB
(MHz) | ( ) (dB) | ( ) |( )| (dB) (Deg.) (cm)
Note 1. Correction Factor = Antenna factor + Cable loss - Preamplifier

. The formula of measured value as: Test Result = Reading + Correction Factor

. Detector function in the form : PK = Peak, QP = Quasi Peak, AV = Average

. The spurious emissions is the EDR mode for worst case of testing.
. Please see attached diagrams in appendix.

TEST RESULT (Transmitter): The unit DOES meet the FCC requirements.

1

2

3

4. All not in the table noted test results are more than 20 dB below the relevant limits.
5

6

Test equipment used: ETSTW-RE 030, ETSTW-RE 111, ETSTW-RE 088, ETSTW-RE 018,
ETSTW-RE 064

Worldwide Testing Services(Taiwan) Co., Ltd.
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3.6 Carrier Freguency Separation

Carrier Frequency Separation was measured with modulation (declared by manufacturer).

According to FCC rules part 15 subpart C §15.247 frequency hopping systems shall have hopping
channel carrier frequencies separated by a minimum of 25 kHz or 20 dB bandwidth of the hopping
channel, whichever is greater.

Test date: October 27, 2022

Temperature: 23.7°C

Humidity: 55.0%

Tester: Rick
@) “RBN 100 kHz Delta 1 [T1 ]
VBN 300 kHz 0.07 dB
Ref 30 dBm ALt 20 dB “SNT 30 ms 1.000000000 MHz
T Offget 17(cB Marker 1 [T1(]

5.33 dBr
2_acpoohoon G| N

=2
[voc R

1 1 1 M

N I O P

) JZEEIN R N N

e

Center 2.4025 GHz 400 kHz/ Span 4 VHz

FREQUENCY SEPARATION CHO
Date: 27.0CT.2022 15:55:20

Worldwide Testing Services(Taiwan) Co., Ltd. Page 25 of 59
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® TR
Fz:fO::n i “Att 20 dB “SNT 30 ms ml,iﬁrﬁi}(};}})hﬂ—?
- 2 Amnzg ?E; N
[1 =
e 1c 7 I M
/T /A [T N
AL A NI B A
O_;Ster 2.4405 GHz 400 kHz/ Span 4 VHz
FREQUENCY SEPARATION CH39
® e,
szc’:b::n = “ALt 20 dB “SNT 30 ms mei.clxxrx:lnjnwz
- >4 rxnr;?: ;‘Eﬂ N
1 B4
e | 1C I L Ve
/T AL /T N\\
VAN BN \\
| \
OZCTtEr 2.4795 GHz 400 kHz/ Span 4 VHz
FREQUENCY SEPARATION CH78
Limits:
Frequency Range Limits
MHz 20 dB bandwidth < 25 kHz 20 dB bandwidth > 25 kHz
902-928 25 kHz 20 dB bandwidth
2400-2483.5 )
57955850 0 25 kHz 20 dB bandwidth

Test equipment used: ETSTW-RE 055, ETSTW-RE 064

Worldwide Testing Services(Taiwan) Co., Ltd.
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3.7 Number of Hopping Frequencies

According to FCC rules part 15 subpart C §815.247 frequency hopping systems operating in the 2400-
2483.5 MHz band shall use at least 15 hopping frequencies. Frequency hopping systems in
5725-5850 MHz bands shall use least 75 hopping frequencies.

For frequency hopping systems operating in the 902-928 MHz band: if the 20dB bandwidth of the
hopping channel is less than 250 kHz, the system shall use at least 50 hopping frequencies; if the 20dB
bandwidth of the hopping channel 250 kHz or greater, the system shall use at least 25 hopping

frequencies.

Test date: October 27, 2022
Temperature: 23.7°C
Humidity: 55.0%

Tester: Rick

@ Reeton
T Offset 17|dB =

'.!! - 2C

m!!! -1C
B ANAANNAMANMAN

/\JU\JUHUUUUUUU

;:f:AMMJNL M ‘deMMMf
C;:ier 2.4 Gz 3 WHz/ Span 30 VHz

NUMBER OF HOPPING CHO-13
Date: 27.0CT.2022 15:52:16

e

Worldwide Testing Services(Taiwan) Co., Ltd.
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®

Ref 30 cBm
T Offet

*RBNV 300 kHz
*VBNV 300 kHz

“Att 20 dB *SNT 30 ms

17

1 54
e

e

ale)

It

Ty

[

LA REN

UL

MU

AL

LR AN

MY

IREA R

I T

20

-0

Stop 2.4685 Gz

NUMBER OF HOPPING CH14-66
Date: 27.0CT.2022 15:54:20

@

Ref 30 dBm

T Offget

“RBN 300 kHz
VBN 300 kHz

*Att 20 dB *SNT 30 ms

17

[AV R

AN

[

AN

v

NAN

[}

L o
K\#LiWwAA L AAAIAI M o
T80
F-ao
—70
Center 2.4835 Gz 3 MHz/ Span 30 MHz

NUMBER OF HOPPING CH67-78
Date: 27.0CT.2022 15:53:04
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Limits:
Limit
Frequency Range m
MHz
20dB Bandwidth Number of Channels
Bandwidth < 250 kHz > 50
902-928 MHz
Bandwidth > 250 kHz > 25
2400-2483.5 not defined 15
5725-5850.0 MHz 1 MHz 75
Test equipment used: ETSTW-RE 055, ETSTW-RE 064
3.7.1 Pseudorandom Frequency Hopping Sequence

The generation of the hopping sequence is determined by the Bluetooth core specification and complies
with the FCC requirements.

3.7.2 Coordination of hopping sequences to other transmitters

According to the Bluetooth core specification such a coordination is not possible. During scatternet
function only one of the two hopping sequences will be used at a definite moment.

3.7.3 System Receiver Hopping Capability

According to the Bluetooth core specification. The system receivers shift frequencies in synchronization
with the transmitted signals.

15.247(a)(1)

the hopping sequence must be pseudorandom

all Channels are used equally on average

the receiver input bandwidth is approximately equal to the transmit bandwidth

the receiver hops in sequence with the transmitted signal.

15.247(g)

the system is designed to comply with all of the regulations in Section 15.247 when the
transmitter is presented with a continuous data (or information).

15.247(h)

the system does not coordinate its channel selection/hopping sequence with other frequency
hopping systems for the express pupose of avoiding the simultancous oceupancy of individual
hopping frequencies by multiple transmitters

Worldwide Testing Services(Taiwan) Co., Ltd. Page 29 of 59
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3.8 Time of Occupancy (Dwell Time)

Frequency hopping systems operating in the 5725-5850 MHz band shall use an average time of
occupancy on any frequency not greater than 0.4 seconds within a 30 second period.

In 2400-2483.5 MHz band the average time of occupancy on any channel shall not be greater than 0.4
seconds multiplied by the number of hopping channels employed.

For frequency hopping systems operating in the 902-928 MHz band: if the 20dB bandwidth of the
hopping channel is less than 250 kHz, the average time of occupancy on any frequency shall not greater
than 0.4 seconds within a 20 second period; if the 20dB bandwidth of the hopping channel is 250 kHz
or greater, the average time of occupancy on any frequency shall not be greater than 0.4 seconds within
a 10 second period.

Test date: October 27, 2022

Temperature: 23.7°C

Humidity: 55.0%

Tester: Rick
@) RBN 1 MHz Delta 1 [T1 ]
VBN 1 Mz 0.33 B
Ref 30 dBm “AtE 20 dB SNT 4 ms 403.846154 ps
T Offyet 17|dB Marker 1 [T1(]
—47_28 dBr
Lo —14_10P564 e E
IA')A!A-. - TRC
1 [AV %
C TRG -1.6 dBm

e

Cernter 2.402 GHz 400 us/

DWELL TIME CHO DH1(0.404ms * 320events = 129.28ms)
Date: 27.0CT.2022 16:26:19
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Registration number: W6M22210-22187-C-1

FCC ID: PANBA300OM

DWELL
Date:

@

1 4
[

<3 £9

RBN 1 Mz Delta 1 [T1 ]
SVBN 1 MHz -1.31 B
Ref 30 dBm AALE 20 B SWT 4 ms 1.666667 ms
0 Offget 17|cB Markgr 1 [T1(]
—44._27 dBr
Foo =7 60P308 1S
m1C
= TRG 1.6 dem
10
-0
| MWMWMMM
60
)

Center 2.402 GHz

400 us/

TIME CHO DH3(1.667ms * 160events = 266.72ms)

27.0CT.2022 16:23:31

RBN 1 MHz Delta 1 [T1 ]
“VBN 1 MHz -0.96 dB
Ref 30 dBn “Att 20 B SWT 4 ms 2.923077 ms
;0 Offset 17|cB Varker 1 [T1(]
-47.94 dBn
o —7 692308 |
10
€ TRG —O-% dBm
| =10
0]
o Aot
50
a0
—70
Center 2.402 GHz 400 ps/

DWELL TIME CHO DH5(2.923ms * 1l06events = 309.838ms)

Date:

27.0CT.2022 16:09:52

Sel

TRC
[AV R

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

DWELL
Date:

@

1 4
[

RBN 1 MHz Delta 1 [T1 ]

“VBN 1 MHz 0.23 B
Ref 30 cBm “Att 20 B SWT 4 ms 403.846154 ps
0 Offget 17|cB Marker 1 [T1(]

—46.39 dBr

Foo =14 _10P564 i
m1C
= TR —1.6 dem

<3 £9

400 us/

TIME CH39 DH1(0.404ms * 320events = 129.28ms)

27.0CT.2022 16:26:42

Ref 30 dBm

*Att 20 dB

RBNV 1 MHz
VBN 1 MHz
SNT 4 ms

Delta 1 [T1 ]
-0.10 B
1.666667 ms

T Offget 17(cB

Marker 1 [T1|]
—48_44 dBn
—7 _6AP308 e

TRG 1.6 dBm

400 ps/

DWELL TIME CH39 DH3(1.667ms * 160events = 266.72ms)

Date: 27.0CT.2022 16:13:09

Sel

TRC
[AV R

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

Delta 1 [T1 ]

@) RBN 1 Mz
SVBN 1 MHz

0.46 B
Ref 30 cBm “Att 20 B SWT 4 ms 2.923077 ms
0 Offget 17|cB Marker 1 [T1]]
—45_48 dBr
Foo =7 6922308 s
1 e
v
€ TRG —O-% dBm
0]
- —20]

<3 £9

-0

Center 2.441 GHz 400 us/

DWELL TIME CH39 DH5(2.923ms * 106events = 309.838ms)
Date: 27.0CT.2022 16:10:25

® RBN 1 MHz Delta 1 [T1 ]
“VBN 1 Mz 0.75 B

Ref 30 cBm “Att 20 dB SNT 4 ms 403.846154 s
;0 Offset 17|cB Varker 1 [T1[]
—48.00 dBn
F o =14._102564 Jts
=
M= |

Center 2.48 GHz 400 ps/

DWELL TIME CH78 DH1(0.404ms * 320events = 129.28ms)
Date: 27.0CT.2022 16:27:11

Sel

TRC
[AV R

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

@) RBN 1 Mz
SVBN 1 MHz

“Att 20 dB SNT 4 ms

Delta 1 [T1 ]
4.44 B
1.666667 ms

0 Offget 17|cB Marker 1 [T1(]
—-49.92 dBr
Lo —7 capane s |
el
1 e
|&A§! L TRC
16 ’_\ M
= TRG 1.6 dem
I~ —10]
- —20]
Te
a0
L o
n
L i P o L e ey
60
70
Center 2.48 GHz 400 us/
DWELL TIME CH78 DH3(1.667ms * 160events = 266.72ms)
Date: 27.0CT.2022 16:12:36
® RBN 1 MHz Delta 1 [T1 ]
“VBN 1 MHz 1.89 B
Ref 30 cBm “Att 20 dB SNT 4 ms 2.923077 ms
;0 Offset 17|cB Marker 1 [T1(]
-49.54 dBn
Lo —7 capaos ps |
Sel
=
e | TRC
1c [AV N
€ TRG —O-% dBm
|- 10
-0
e
I~ —30]
L o
a0
—70
Center 2.48 GHz 400 ps/

DWELL TIME CH78 DH5(2.923ms * 106events = 309.838ms)
Date: 27.0CT.2022 16:11:08

Worldwide Testing Services(Taiwan) Co., Ltd.
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Normal mode

Packet Type Time Slot Lenth S— Dwell time Limit Result
(ms) (ms) (ms)
DH1 0.403 320 129.0 Pass
DH3 1.667 160 266.7 400 Pass
DHS5S 2.923 107 311.8 Pass
events calculation DH1=(31.6%1600) /79 /2
DH3=(31.6%1600) / 79 / 4
DHS =(31.6%1600) /79 / 6
AFH mode
Packet Type Time Slot Lenth S— Dwell time Limit Result
(ms) (ms) (ms)
DH1 0.403 160 64.5 Pass
DH3 1.667 80 1334 400 Pass
DHS5 2.923 53 155.9 Pass
events calculation DH1=(8*800) /20 /2
DH3=(8*800) /20 / 4
DHS5 =(8*800) /20 / 6
Limits and measurement periods:
Frequency MHz Number of channels Measurement Periode Limit
>50 20s 04s
902 — 928
49 > 25 10s 04s
2400 — 2483.5 > 15 045 ¥ number of used 0.4s
channels
5725- 5850 >75 30s 0.4s

Test equipment used: ETSTW-RE 055, ETSTW-RE 064

Worldwide Testing Services(Taiwan) Co., Ltd.
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3.9 20dB Bandwidth

Frequency hopping systems operating in the 5725-5850 MHz bands shall use a maximum 20dB
bandwidth of 1 MHz.
The 20dB bandwidth is measured on the lowest, middle and highest hopping channel.

For frequency hopping systems operating in the 902-928 MHz band the maximum 20dB bandwidth of
the hopping channel is 500 kHz.

Test date: October 27, 2022

Temperature: 23.7°C

Humidity: 55.0%

Tester: Rick
Bluetooth
Normal mode
<§g> “RBNV 30 kHz Marker 1 [T1 ]
“ VBN 100 kHz 4_66 dBr
Ref 30 dBm *Att 20 dB *SNT 30 ms 2.402012821 GHz
x Offset 17|dB ndB [T1] 20.00 B
BNV 995.12820%128 kHz
Lo Tenpll Fr1ndE] [ A
—-1%.19 dBr
E=EE 2.40152%641 GHz
Sl Ko N e e .
(\A -1%.15 dBr
2.40248(769 GHz
( v i \
10 \

e

. ) |
P o] N
Ty L Mg A o
—aa
el
Certer 2.402 Gz 400 kHz/ Spen 4 MHz

20DB BANDWIDTH CHO
Date: 27.0CT.2022 15:48:52

Worldwide Testing Services(Taiwan) Co., Ltd. Page 36 of 59



LEMC.

WS

Uty ow®

_SAF,

w2
A

Mg o3

Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

® “RBN 30 KHz varker 1 [T1 ]
“VBN 100 kHz 5.02 dBr
Ref 30 dBmn “Att 20 B “SNT 30 ms 2.441012821 GHz
2 Offset 17|dB ndB [T1] 20.00 B
BN 955.128205128 kHz
- Tenpl!l [T1 ndiE]
o
-1%.11 dBr
1 P 2.440525641 GHz
= S PR
o g

—14.76 dBv
2.441480769 GHz

- 10 \s

/f‘n

o0 /
. \
. Y Al
n WALt I N
W SV N7 W
60
70
Center 2.441 GHz 400 kHz/ Span 4 MHz
20DB BANDWIDTH CH39
Date: 27.0CT.2022 15:49:32
® *RBN 30 kHz Varker 1 [T1 ]
“VBN 100 kHz 4.60 dBY
Ref 30 cBm “Att 20 dB “ SAT 30 ms 2.480006410 GHz
x Offset 17|dB ndB [T1] 20.00 B
BV 9]0.256410256 kiHz
- Tenpll FT1 ndie]}
o0 L 1l
—15._66 dBY
1 2_47952%5641 GHz
oo I - i o
10 o e

[~ Y J\
a:z&J”J‘&ﬁ " Y

400 kHz/ Span 4 MHz

20DB BANDWIDTH CH78
Date: 27.0CT.2022 15:51:08

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

EDR mode

® “RBN 30 KHz varker 1 [T1 ]
VBN 100 kHz 3.47 dBr
Ref 30 dBn “AtEt 20 dB ST 30 ms 2402006410 GHz
3 Offset 17|cB nB [T1] 20.00 dB
BN [1.333336333 Mz
- Teop !l T1 g}
o Pl [ 1]
—16.91 dBr
1 B 2.401324923 GHz
g F1o Ferpt2—FFrEt
L -16.51 dBr
A 2402660256 GHz
I C
/mw \/Ww\
|- 10
7 Y
B / \
N .AMM/\J \‘(/\\-\,\
. J/MN"\/\ ),AM%A\N
firegetd” L]
60
—70
Center 2.402 GHz 400 Kriz/ Span 4 Mz
20DB BANDWIDTH CHO EDR MODE
Date: 27.0CT.2022 15:58:48
® ‘RBN 30 kHz Marker 1 [T1 ]
VBN 100 Kriz 4.93 dBn
Ref 30 dBn “Att 20 dB “SNT 30 ms 2441160256 GHz
0 Offset 17|dB ndB [T1] 20.00 cB
BN |1.30769%308 Mz
- Tenpl!l [T1 ndE]
20
—15.33 dBr
1 B 2.44035p564 GHz
[ BN s
- Ferpt2— Rt
—15%.61 dBr
J!\ J 2.441660256 Gz
‘ /w/\ff“"‘ v W\W\
10
/7;] \YTZ
B / \
- a0 M/\d \1%
a0 fMVfMVA /u&“wm\\
wf/ ’J\’\ fnft
i
60
70
Center 2.441 GHz 400 kriz/ Span 4 Mz

20DB BANDWIDTH CH39 EDR MODE
Date: 27.0CT.2022 15:59:28

B

Worldwide Testing Services(Taiwan) Co., Ltd.
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® RBN 30 kHz Marker 1 [T1 ]
VBNV 100 kHz 3.71 dBn
Ref 30 cBm Att 20 B SWT 30 ms 2.480006410 GHz
0 Offget 17|cB ndB [T1] 20.00 cB

BN 133333333 MHz
Temp{1 JT1 gl
-16.24 dBr

1 2479326923 Gz
[V L 1o e S =
L -16.48 dBn
Jn 2.48066(0256 GHz
C
/N/\,J"\M \/“W\W\

. a ¥
f / \

= i
L Jf\/\\)‘wf"\//\ V\m\ hml,lﬂ\\
"\a‘“tr/lf Mq"\}m”“\,u
O::ter 2.48 Gz 400 kHz/ Span 4 MHz
Limits:
Frequency Range / MHz Limit
902-928 <500 kHz
2400-2483.5 not defined
5725-5850 <1MHz

Test equipment used: ETSTW-RE 055, ETSTW-RE 064

3.9.1 System Receiver Input Bandwidth

It is determined in the Bluetooth core specification. The value matches to the bandwidth of transmitter
signal.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 39 of 59
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3.10 Minimum 6 dB Bandwidth

The analyzer ResBW was set to 100 kHz. For each RF output channel investigated, the spectrum
analyzer center frequency was set to the channel carrier. A PEAK reading was taken, two markers were
set 6 dB below the maximum level on the right and the left side of the emission.

The 6 dB bandwidth is the frequency difference between the two markers.

Test date: October 27, 2022

Temperature: 23.7°C

Humidity: 55.0%

Tester: Rick
Bluetooth
Low energy
M
<§§> *RBN 100 kHz Marker 1 [T1 ]
VBN 300 kHz 5.97 dBn
Ref 30 dBn “Att 20 dB ST 2.5 ms 2402000000 GHz
0 Offset 17|dB nB [T1] .00 dB
BNV 721.15384¢6154 kHz
oo Templ|1 [T ngiE] [ Al
m .00 dBr
= 2401629808 GHz
T o T ;Ege |
VT/ir\f"’"}\‘*-’*/_\‘\sz 2402350062 Gz
ETo,
y e
| / \\
Py S
|- -850
60
—70
Certer 2.402 GHz 300 kriz/ Span 3 MHz

6DB BANDWIDTH BLE 1M CHOO
Date: 27.0CT.2022 16:29:30

Worldwide Testing Services(Taiwan) Co., Ltd. Page 40 of 59
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

@) *RBN 100 KHz varker 1 [T1 ]
“VBN 300 kHz 7.02 dar
Ref 30 cBm “Att 20 B SWT 2.5 ms 2439995192 GHz
2 Offset 17|dB ndB [T1] .00 dB
BV 711.538461538 kHz
- Tenpl!l [T1 ndiE]
o
1.10 dBr
1 P 2.439634615 GHz
= L PR Py
s
1.04 dBn

2.440346154 GHz

10

- \w-// \.ﬁ
| /" ”\\
%W M\
50
F-ag
70
Center 2.44 GHz 300 kHz/ Span 3 VHz
6DB BANDWIDTH BLE 1M CH19
Date: 27.0CT.2022 16:30:22
® “RBNV 100 kHz Varker 1 [T1 ]
“VBN 300 kHz 6.30 dBr
Ref 30 cBm “Att 20 dB SWNT 2.5 ms 2.480000000 GHz
;0 Offset 17|cB nB [T1] .00 dB
BN 7]6.346153846 kiHz
- Tenpll FT1 ndie]}
o0 Pl [ 1l
.28 dBn
1 2.479629808 GHz
/1 EV N . £ P==t 3
10 o e
.35 dar

\YTZ

2.480346154 GHz

300 kHz/

6DB BANDWIDTH BLE 1M CH39
Date: 27.0CT.2022 16:31:26

Span 3 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

2M

® “RBV 100 kHz Marker 1 [T1 ]

“ VBN 300 kiHz 5.97 dar

Ref 30 cBm “Att 20 B SWT 2.5 ms 2.402008013 Gz

3 Offset 17|cB ncB [T1] .00 dB

BN 769.230769231 kHz
Lo Tenpll FrndE] N

.01 dBr

1 B 2.40139]026 Gz

e ETe: I S mE— Sy

[AV N

.23 dBr

VT/‘\/\N\/ \,VTZ N 2.402160256 GHz

LT )

Center 2.402 GHz 500 kHz/ Span 5 MHz

6DB BANDWIDTH BLE 2M CHOO
Date: 27.0CT.2022 16:34:30

<§§> *RBN 100 kHz Marker 1 [T1 ]
“ VBN 300 kHz 7.03 cBn
Ref 30 dBn “AtE 20 dB SWT 2.5 ms 2.440000000 GHz
0 Offset 17|dB ncB [T1] .00 dB
BN 717.243589744 KHz
oo Teop |1 [T1 ndiE] [ Al
.99 dBr
1 P 2_439338013 GHz
=L S PR
Ferp2—FFt—reist

yw/%\ 2,44016(22 ﬁ

el A ]-

Vi A

Center 2.44 GHz 500 kHz/ Span 5 VHz

6DB BANDWIDTH BLE 2M CH19
Date: 27.0CT.2022 16:37:34
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

<§§> *RBNV 100 kHz Marker 1 [T1 ]

*VBW 300 kHz 6.28 dBr

Ref 30 dBm “Att 20 B SNT 2.5 ms 2.480008013 GHz

L Offset 17|dB ncB [T1] .00 B

BN 737.179487179 KHz

Lo Teop |1 [T1 ndiE] [ A

.48 dBr

1 P 2_479428077 GHz
= 1o I Ferpr2—FmB}

1/ \

M A
./ N
C;Z:l}ar 2.48 Gz 500 kHz/ Span 5 MHz

6DB BANDWIDTH BLE 2M CH39
Date: 27.0CT.2022 16:38:50

Limits:
Frequency Range _
MH3z Limits
902-928 min 500 kHz
2400-2483.5 min 500 kHz
5725-5850 min 500 kHz

Test equipment used: ETSTW-RE 055, ETSTW-RE 050

Worldwide Testing Services(Taiwan) Co., Ltd. Page 43 of 59
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

3.11 Emissions in nonrestricted frequency bands

According to FCC rules part 15 subpart C §15.247(d) in any 100 kHz bandwidth outside the frequency
band in which the intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. Attenuation below the general limits specified in § 15.209(a) is not required.

In addition radiated emission which fall in the restricted bands, as defined in section 15.205(a), must
also with the radiated emission limits.

Test date: October 27, 2022

Temperature: 23.7°C

Humidity: 55.0%

Tester: Rick
Bluetooth
Normal mode
@ *RBN 300 kHz Delta 1 [T1 ]
VBN 300 kHz 50.99 dB
Ref 30 dBm *Att 20 dB *SNT 30 ms 2.019230769 MHz
L Offset 17|dB Markér 1 [T1(]
—441.39 dBr
- 2 _anooohoon crz | I
"Il'a
MAXH F1o + "
( /ﬂ\

20
/ e

y
uAiuhnuudnmhArwwMMnuumAWahmawﬂumhthJ”lm \\\‘ ol AMAAGHr A
80
I~ —60
HL
—70
Center 2.4 GHz 3 VHz/ Span 30 MHz

BANDEDGE CHO
Date: 27.0CT.2022 15:49:04

Worldwide Testing Services(Taiwan) Co., Ltd. Page 44 of 59
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

BANDEDGE CHO HOPPING MODE
Date: 27.0CT.2022 15:52:17

<j§§> *RBN 300 Kriz Delta 1 [T1 ]
VBN 300 Krz 52.49 dB
Ref 30 dBn *Att 20 B “ SNT 30 ms -3.365334615 Mz
0 Offget 17 Marker 1 [T1(]
—46_10 dBr
Foo 2433500000 GHz
1
M m1C T
B /ﬂ
B / \
B / \
B l/ \
- 40 1'/ \Lw
I
) Al EVETIN R T T T SRPRTI PP TRTY
-850
60
H
70
Certer 2.4835 Gz 3 MHz/ Span 30 MHz
BANDEDGE CH78
Date: 27.0CT.2022 15:51:16
<:§§j> “ RBN 300 kHz Delta 1 [T1 ]
“VBN 300 Kz 51.85 dB
Ref 30 dBm “ALE 20 dB ST 30 ms 1.875000000 M-z
0 Offget 17 Markér 1 [T1(]
—45_89 dBn
F o 2400000000 G-z
1
o] . -
B ARAAMAALANRAN
/\JUUUVVUU\JUU\JU
L o (
L o /
L /
L yﬂ
ST VIR VIV, MAAMAR AR LA
&0
a0
H
—70
Center 2.4 Gz 3 Miz/ Span 30 MHz

[AV

[AV R

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

@) “RBN 300 kHz Delta 1 [T1 ]
Rer 20 ot DB ST o 2500640000 Mtz
T Offfet 17|dB Markgr 1 [T1(]
—45_44 dBr
Lo 2_asasoponn Gz N
=
W= o I [ive
WA
Vv oryrryvy
a0

|
\

50
--a0
H
70
Certer 2.4835 Gz 3 MHz/ Span 30 MHz
BANDEDGE CH78 HOPPING MODE
Date: 27.0CT.2022 15:53:05
<§§> *RBN 300 kHz Delta 1 [T1 ]
VBN 300 Kriz 45.61 B
Ref 30 dBn “Att 20 dB “SNT 30 ms 2.019230769 Mz
0 Offget 17|cB Marker 1 [T1(]
—40.20 dBr
Lo 2_ao0o0ponn crz| I
1 P
IUA!A‘- -
ac 1 [AV]

a0
(Y RIVIRW TAVTVPLRVYY I WYRY RS YRRF PR \“«wwu. AAMAL YA
50
-ec

AL
=)
Center 2.4 GHz 3 WHz/ Span 30 MHz

BANDEDGE CHO EDR MODE
Date: 27.0CT.2022 15:58:56
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

@) *RBN 300 Kriz Delta 1 [T1 ]
“ VBN 300 kHz 49.94 B
Ref 30 dBmn “Att 20 B “ SNT 30 ms -3.500615385 Mz
0 Offget 17|cB Marker 1 [T1(]
—44.28 dBr
Foo 2433500000 GHz
1
IU-!A‘- F10 T
5 /f'“\
B / \
B IJ \
B / \
- -4C i N
S Wil ,..v,‘,r\W' \\{"‘qh| PUNRTI At Y
-850
F-e0
M
-7
Center 2.4835 GHz 3 MHz/ Span 30 MHz
BANDEDGE CH78 EDR MODE
Date: 27.0CT.2022 16:01:08
@} *RBN 300 kHz Delta 1 [T1 ]
“ VBN 300 kHz 44.98 B
Ref 30 dBmn “Att 20 B “ SNT 60 ms 2.019230000 MHz
0 Offget 17|cB Marker 1 [T1(]
—a0.52 dBr
Foo 2 400000000 GHz
1
= -
[/‘VAWWWW
L l
L 1o j
L oo /J
. z
L o
M AAA i IWM
-850
-0
1l
70
Center 2.4 GHz 3 WHz/ Span 30 MHz

BANDEDGE CHO EDR HOPPING MODE
Date: 27.0CT.2022 16:03:16

[AV
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

@) *RBN 300 Kriz Delta 1 [T1 ]
“VBN 300 kHz 50.49 B
Ref 30 cBm *Att 20 B “ SNT 60 ms —3.469640000 Mz
0 Offget 17|cB Marker 1 [T1(]
—48.45 B
Lo Pr-c-ensaelend | Al
1 e
IUA!A‘- -
1 1 five
VAN SN N
L \
L 1o \
T 20
. \
L o 3
O N PR P e -
-850
60
211
70
Center 2.4835 GHz 3 MHz/ Span 30 MHz
BANDEDGE CH78 EDR HOPPING MODE
Date: 27.0CT.2022 16:05:08
Low energy
@) “RBN 100 KHz Delta 1 [TL ]
“VBN 300 kHz 52.71 dB
Ref 30 dBn “Att 20 B SWT 10 ms 2.019230769 Mz
T Offfet 17|dB Markér 1 [T1]]
—46:.73 dBr
- P leassnsaelend| Al
=
= . .
B //“"\\
B / \
20
T
B J \
L o /\u “.1\"\
I
M nsand Ukl it st ol Bt ol umMM PO o s kot e
iaplhglepplyiglidpon 2 4 sl gt Ll
60
21
—70
Center 2.4 GHz 2 \Hz/ Span 20 VHz

BANDEDGE BLE 1M CHOO
Date: 27.0CT.2022 16:29:48
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

2M

BANDEDGE BLE 2M CHOO

Date: 27.0CT.2022 16:34:48

@) *RBN 100 Krz Delta 1 [T1 ]
“VBN 300 kHz 54.90 B
Ref 30 cBm “Att 20 B SWT 10 ms -3.525641026 Mz
0 Offget 17|cB Marker 1 [T1(]
—48.62 dBr
Foo 2433500000 GHz
1 e
v .
B M\
B ) \
B [J H
B ) K
L o A
wﬂ/ !
iy o e kA ALl W.Jlxm..lw satlyd o, S
60
211
70
Center 2.4835 GHz 2 MHz/ Span 20 MHz
BANDEDGE BLE 1M CH39
Date: 27.0CT.2022 16:31:44
@} *RBN 100 kHz Delta 1 [T1 ]
“VBN 300 kHz 31.38 B
Ref 30 cBm “Att 20 B SWT 10 ms 2.019230769 Mz
0 Offget 17|cB Marker 1 [T1(]
—2%5.42 dBr
Foo 2 400000000 GHz
1 e
L I .
L //‘JRJA\
B / \
20
L / \
i M A
- } v U \
- -4C fﬁf/
et ot i g st AL %‘Mlnlm Al Jn g
AT v \J M v v v
60
21
70
Center 2.4 GHz 2 \Hz/ Span 20 MHz

[AV
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%,

Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

® RBN 100 kHz Delta 1 [T1 ]
VBN 300 kHz 54.38 dB
Ref 30 dBn Att 20 B SNT 10 ms —3.525641006 MHz

0 Offget 17|cB Marker 1 [T1(]

—48.10 dBr
2 433500000 GHE

1 54
e |

Fao / \
- x
F-ao / 7 \
L y .
-0 WL
Ot i e b MLtk At A badiha
! el Al

e = e
Limit:
Frequency Range / MHz Limit
902 928
2400 — 2483.5 -20dB
5725 - 5850

Test equipment used: ETSTW-RE 055, ETSTW-RE 050, ETSTW-RE 064
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

3.12 Peak Power Spectral Density

Peak Power Spectral density is a measured at low, middle and high channel.

The peak output power is measured with a measurement bandwidth of 10 MHz and displayed on
diagram together with Peak Power Spectral Density result which was measured with a bandwidth of 3
kHz, appreciate frequency span and sweep time.

Test date: October 27, 2022

Temperature: 23.7°C

Humidity: 55.0%

Tester: Rick
Bluetooth
Low energy
1M
® *RBN 3 kHz Marker 1 [T1 ]
VBN 10 kHz —-9.25 dBr
Ref 10 dBm *Att 20 dB SNT 170 ms 2.401973558 GHz
1 Offset 17|dB
C [ Al
1 =d 1

| Jn kTP
I i
R Hy

Center 2.402 GHz 150 kHz/ Span 1.5 MHz

POWER DENSITY BLE 1M CHOO
Date: 27.0CT.2022 16:29:40

Worldwide Testing Services(Taiwan) Co., Ltd. Page 51 of 59
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

@) “RBN 3 kHz varker 1 [T1 ]
VBN 10 KHz -8.19 o
Ref 10 dBm Att 20 B SWT 170 ms 2.439973558 GHz
1 Offfet 17|cB
C N
1 1
[V i

D A T T :

Center 2.44 GHz 150 kHz/ Span 1.5 MHz

POWER DENSITY BLE 1M CH19
Date: 27.0CT.2022 16:30:32

® “RBNV 3 kHz Varker 1 [T1 ]
“VBN 10 kHz -8.81 dBr
Ref 10 dBn “Att 20 dB SANT 170 ms 2.479973558 GHz
1c Offset 17|cB
. [ ]
= 1
o]

: MLH M}W‘M I HMUQ‘\VAMWA B

L MVIMW VWMMMM

«z{ W\M o
|

60

-—70

a0

-0
Center 2.48 Gz 150 kHz/ Span 1.5 MHz

POWER DENSITY BLE 1M CH39
Date: 27.0CT.2022 16:31:36
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

2M
@® s

SNT 340 ms

Marker 1 [T1 ]
-11.75 dBr

“Att 20 dB 2.402014423 GHz

) MWWMWMW‘”W“ Didle
"Uv

10 Offget

17

[AV R

¥

300 kHz/ Span 3 MHz

POWER DENSITY BLE 2M CHOO
Date: 27.0CT.2022 16:34:40

*RBN 3 kHz
VBN 10 kHz
SNT 340 ms

Marker 1 [T1 ]

*Att 20 B

Center 2.44 Gz 300 kHz/ Span 3 MHz

POWER DENSITY BLE 2M CH19
Date: 27.0CT.2022 16:37:44
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

® “RBN 3 kHz varker 1 [T1 ]
VBN 10 Kz —11.41 dBr
Ref 10 cBm AALE 20 B SWT 340 ms 2.480014423 GHz
1 Offfet 17|cB
C N
1
[V [

-0

. l MMM%M By i f h
L

Center 2.48 GHz 300 KHz/ Span 3 MHz
Limits:
Frequency Range dBm
MHz
902-928 8
2400-2483.5 8
5725-5850 8

Test equipment used: ETSTW-RE 055, ETSTW-RE 050

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

3.13 Radiated Emission from Digital Part
FCC Rule: 15.109

Except for Class A digital devices, the field strength of radiated emissions from unintentional radiators
at a distance of 3 meters shall not exceed the following values:

Frequency of Emission Field Strength Field Strength
(MH2z) (microvolts/meter) (dBmicrovolts/meter)
30-88 100 40.0
88 — 216 150 43.5
216 — 960 200 46.0
Above 960 500 54.0

Test equipment used: ETSTW-RE 030, ETSTW-RE 055, ETSTW-RE 064, ETSTW-RE 111

Explanation: Please refer to separated test report no.: W6M22210-22187-P-15B.
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

3.14 Power Line Conducted Emission

For an intentional radiator which is designed to be connected to the public utility (AC) power line, the
radio frequency voltage that is conducted back onto the AC line on any frequency or frequencies within
the band 150 kHz to 30 MHz shall not exceed the limits in the table bellows with this provision shall be
based on the measurement of the radio frequency voltage between each power line and ground at the
power terminals.

This measurement was transact first with instrumentation using an average and peak detector and a 10
kHz bandwidth. If the peak detector achieves a calculated level, the measurement is repeated by an

instrumentation using a quasi-peak detector.

Conducted Emission Measurement Operator: Rick

Temperature:24 T

File :AC Data #5 Date: 2022/10/27 R =
1000 dBuV Time: F4-05:35:11  Humidity:50 %
Limit1: —_—
Limit2:

90
80
70

su\ |

50

40

30

20

10

0.0
0.150 05 [MHz) 5 30.000
Site : Chamber_03
Condition : FCC Part 15 Class B Conduction {QP) Phase: N
EUT : W6M22210-22187 Power: 120V.ac
M/MN:
Test Mode :
Note :
Frequency Reading | Detector | Corrected Result Limit Margin Comment
M. (WHz) (dBuv) factor(dB) | (dBuY) (dBuv) (dB)
0.1836| 28.19 QP 9.62 37.81 64.32 -26.51
0.1836| 17.14 AVG 9.62 26.76 54.32 -27 56
0.2998| 21.20 QP 9.64 30.84 60.25 -29.41
0.2998| 7.74 AVG 9.64 17.38 50.25 3287
0.6935| 21.05 QP 9.67 30.72 56.00 -25.28
0.6935| 15.51 AVG 9.67 25.18 46.00 -2082
1.0242| 13.44 QP 9.69 23.13 56.00 3287
1.0242| 6.79 AVG 9.69 16.48 46.00 -2952
13.8375| 16.00 Qr 9.97 25.97 60.00 -34.03
13.8375| 11.67 AVG 9.97 21.64 50.00 -28.36
24.0000| 27.87 Qr 10.16 38.03 60.00 -21.97
* 24.0000| 24.73 AVG 10.16 34.89 50.00 -15.11
Worldwide Testing Services(Taiwan) Co., Ltd. Page 56 of 59
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Registration number: W6M22210-22187-C-1
FCC ID: PANBA300OM

Conducted Emission Measurement

Operator: Rick
Temperature:24 1T

File :AC Data #3 Date: 2022/10/27 R .
1000 dBuY Time: T4 05:28:42  Humidity:50 %
i Limtl:  —
90 Limit2:
80
70
& \ |
50 =
40
30
20
10
0.0
0.150 0.5 (MHz) 5 30.000
Site : Chamber_03
Condition : FCC Part 15 Class B Conduction (QP) Phase: L1
EUT : W6M22210-22187 Power : 120V.a.c
MM
Test Mode :
MNote :
Frequency Reading | Detector | Corrected Result Limit Margin Comment
K. (MHz) (dBuv) factor{dB) | (dBuV) {dBu¥) (dB)
0.1542| 38.42 QP 9.63 48.05 65.77 A7.72
0.1542| 33.28 AVG 9.63 42.91 85.77 -12.86
0.2372| 37.69 QP 9.64 47.33 62.19 -14.86
% 0.2372| 31.63 AVG 9.64 41.27 52.19 -10.92
0.4452| 29.00 QP 9.67 38.67 56.89 -18.22
0.4492| 17.68 AVG 9.67 27.35 46.89 -19.54
0.6867| 22.80 QP 9.68 32.48 56.00 2352
0.6867| 17.11 AVG 9.68 26.79 46.00 -19.21
11.9250| 19.37 QP 9.84 28.21 60.00 3079
11.9250| 11.24 AVG 9.84 21.08 50.00 -28.92
24.0000| 33.22 QP 9.93 43.15 60.00 -16.85
24.0000| 27.41 AVG 9.93 37.34 50.00 -12.66
Level (dBuV)
Frequency ]
quasi-peak average
150 kHz lower limit line Lower limit line

Worldwide Testing Services(Taiwan) Co., Ltd.
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FCC ID: PANBA300OM

Note:

The formula of measured value as: Test Result = Reading + Correction Factor

The Correction Factor = Cable Loss + LISN Insertion Loss + Pulse Limit Loss

All not in the table noted test results are more than 20 dB below the relevant limits.
Up Line: QP Limit Line, Down Line: Ave Limit Line.

1.
2.
3. Detector function in the form : PK = Peak, QP = Quasi Peak, AV = Average
4,
5.

Limits:
Frequency of Emission (MHz) Conducted Limit (dBuV)
Quasi Peak Average
0.15-0.5 66 to 56 56 to 46
0.5-5 56 46
5-30 60 50
Test equipment used: ETSTW-CE 001, ETSTW-CE 016, ETSTW-RE 045.
Worldwide Testing Services(Taiwan) Co., Ltd. Page 58 of 59
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Appendix

Measurement diagrams

Spurious Emissions radiated
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Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement Operator:  Sky
File :1_BT_TX 2402MHz Data :#1 Date: 2022/10/22 Temperature:22.8 °C
80.0 dBuV/m Time: 4 08:03:27 Humidity:64.1 %
Limit1: _
70
60
50

4n—|—l

% 1WW
20
10
]
-10
-20.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_30-1000MHz Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
* 247.7154( 37.12 peak -71.72 29.40 46.00 102 6 -16.60
395.4510( 33.25 peak -3.89 29.36 46.00 110 40 (-16.64

*:Maximum data  x:Over limit !:over margin



Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :1_BT_TX 2402MHz Data :#2 Date: 2022/10/22 Temperature:22.8 °C
80.0 dBuV/m Time: 4 08:05:45  Humidity:64.1 %
Limitl: _

70

60

50

ap —

30

1

N W

10

0

-10

-20.0

30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_30-1000MHz Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
125.2505| 30.42 peak -6.29 2413 43.50 104 2 -19.37
* 648.1563| 28.40 peak 0.66 29.06 46.00 110 130 |[-16.94
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#1 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: T4 10:13:16  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50

B O U P e e A e S e

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: T4 10:16:48  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50

4UWM

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:14:17  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 WM
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4804.000( 40.97 peak -0.75 40.22 74.00 150 90 |[-33.78
* 7206.000( 41.71 peak 5.22 46.93 74.00 150 27 |-27.07

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:17:48  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
1M
L e T L
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4804.000( 40.82 peak -0.75 40.07 74.00 150 109 |-33.93
* 7206.000( 40.78 peak 5.22 46.00 74.00 150 48 |[-28.00

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:15:23  Humidity:69.1 %
Limit1: _

80 Limit2:

70

60

50

MWMWMMWWWWM

40

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9608.000( 34.19 peak 7.15 41.34 74.00 150 302 (-32.66

* 1 12010.000| 34.57 peak 11.92 46.49 74.00 150 100 |-27.51

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:18:48  Humidity:69.1 %
Limit1: _

80 Limit2:

70

60

50

1Wwwmwm/\”

a0 WWWWWM

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9608.000( 34.04 peak 715 41.19 74.00 150 24 |-32.81

* 1 12010.000| 34.33 peak 11.92 46.25 74.00 150 71 -27.75

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#4 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:15:37  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 M
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 15375.00 15900.00 1642500 16950.00 18000.004Hz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#9 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:19:02 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 M
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#5 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:15:47  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWWWWWWVMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#10 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:19:12  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWMMWWWMWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#1 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: 74 10:03:37 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50

40 WWWWM

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: T4 10:07:09 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50

4“WWMWWWWMWNW

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:04:38  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 WM
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4882.000( 40.43 peak -0.55 39.88 74.00 150 90 [-34.12
* 7323.000( 39.76 peak 5.20 44.96 74.00 150 330 (-29.04

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: 74 10:08:10  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 WM
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
4882.000| 40.23 peak -0.55 39.68 74.00 150 21 -34.32
* 7323.000( 41.38 peak 5.20 46.58 74.00 150 104 |-27.42

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:05:44 Humidity:69.1 %
Limit1: _

80 Limit2:

70

60

50

1WWW”WMW‘}‘NJW
MW«VWMMWW

40

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9764.000( 35.69 peak 7.71 43.40 74.00 150 4 -30.60

* 1 12205.000| 33.72 peak 13.01 46.73 74.00 150 107 |-27.27

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:09:09  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
1WWWMMMA
40 T T S SR P N ity
30
20
10
0
-10.0
8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9764.000( 35.09 peak 7.71 42.80 74.00 150 24 |-31.20
* 1 12205.000| 34.14 peak 13.01 4715 74.00 150 73 |-26.85

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: T4 10:05:58  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 M
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#9 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:09:23  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 M
30
20
10
0
-10.0
12750.0003275.00 13800.00 1432500 14850.00 15375.00 15900.00 1642500 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: T4 10:06:08  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 NWWWWWMWMM
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#10 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:09:33  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
10 WWWWWMMWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#1 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: T4 09:53:37  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50

40 WWMMMW

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 09:57:08  Humidity:69.1 %
Limitl: _
80 Limit2:
70
60
50

4UWWMM

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 09:54:37  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 «WM
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4960.000| 39.66 peak -0.36 39.30 74.00 150 90 |-34.70
* 7440.000( 40.80 peak 4.84 45.64 74.00 150 107 |-28.36

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 09:58:09  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
1WNAM‘WW
A oo o el o)
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4960.000( 40.81 peak -0.36 40.45 74.00 150 52 |-33.55
* 7440.000( 40.73 peak 4.84 45.57 74.00 150 224 |-28.43

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 09:55:44  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
1WMWWW
40 WWWWM
30
20
10
0
-10.0
8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9920.000( 35.93 peak 7.91 43.84 74.00 150 43 ([-30.16
* 1 12400.000| 33.50 peak 13.58 47.08 74.00 150 8 -26.92

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 09:59:09  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
1¢WVMWWMWMM
0 WWMMW
30
20
10
0
-10.0
8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9920.000( 35.05 peak 7.91 42.96 74.00 150 221 (-31.04
* 1 12400.000| 33.24 peak 13.58 46.82 74.00 150 40 |-27.18

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: T4 09:55:58  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 M
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#9 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 09:59:23  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 MWWW
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: T4 09:56:08  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWWWWWWWWMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#10 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 09:59:33  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWMWWM’WMWAW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Bluetooth EDR

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

File :1_BT_TX 2402MHz

80.0 dBu¥/m

Radiated Emission Measurement
Date: 2022/10/22

Data :#1

Time: 4 08:03:27

Operator:
Temperature:22.8 C

Sky

Humidity:64.1 %

70

60

50

4n—|—l

Limitl: _

% 1WW
20
10
]
-10
-20.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_30-1000MHz Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
* 247.7154( 37.12 peak -71.72 29.40 46.00 102 6 -16.60
395.4510( 33.25 peak -3.89 29.36 46.00 110 40 (-16.64
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :1_BT_TX 2402MHz Data :#2 Date: 2022/10/22 Temperature:22.8 °C
80.0 dBuV/m Time: 4 08:05:45  Humidity:64.1 %
Limitl: _

70

60

50

ap —

30

1

N W

10

0

-10

-20.0

30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_30-1000MHz Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
125.2505| 30.42 peak -6.29 2413 43.50 104 2 -19.37
* 648.1563| 28.40 peak 0.66 29.06 46.00 110 130 |[-16.94
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:16:12  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:19:43  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

40 WWWWWWW\WWWWWWWW

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:17:12  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1WWWVWWM
A0 P, el
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4804.000| 42.73 peak -0.75 41.98 74.00 150 104 (-32.02
* 7206.000( 42.23 peak 5.22 47.45 74.00 150 70 |-26.55

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:20:44 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1WWWWMAWWWM
4D P
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4804.000| 43.13 peak -0.75 42.38 74.00 150 79 |-31.62
* 7206.000( 42.00 peak 5.22 47.22 74.00 150 18 |-26.78

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:18:19  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

WWMWWMWWW

40

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9608.000( 34.60 peak 715 41.75 74.00 150 211 |-32.25

* 1 12010.000| 34.35 peak 11.92 46.27 74.00 150 92 |-27.73

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:21:43  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

NWMWMMMW\M

40

30

20

10

0

-10.0

8000.000 8475.00 895000 942500 9900.00 1037500 1085000 1132500 1180000 12750 00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9608.000| 34.50 peak 715 41.65 74.00 150 42 |-32.35

* 1 12010.000| 34.43 peak 11.92 46.35 74.00 150 330 |-27.65

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:18:33  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 WMW%MM
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#9 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:21:58  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWWM%W
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:18:43  Humidity:63.1 %
Limitl: _
80 Limit2:
70
60
50
0 WMWMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#10 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:22:07 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWWWMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:26:48  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

T T T A AU

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:30:22 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:27:49  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1M
A PRl T A el
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4882.000| 42.06 peak -0.55 41.51 74.00 150 83 |-32.49
* 7323.000( 41.35 peak 5.20 46.55 74.00 150 111 |-27.45

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:31:23  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1WWVMWWM
40 Pt Anen I S g
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4882.000| 42.06 peak -0.55 41.51 74.00 150 91 -32.49
* 7323.000( 41.81 peak 5.20 47.01 74.00 150 301 (-26.99

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:28:56  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1MMW¢¢“MWWWMWW
WWWMM

40

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
9764.000| 35.43 peak 7.71 43.14 74.00 150 107 |-30.86

* 1 12205.000| 33.15 peak 13.01 46.16 74.00 150 9 -27.84

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:32:23  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1WNWMMMMWM
P a1 g bt e A A

40

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9764.000( 35.96 peak 7.71 43.67 74.00 150 42 |-30.33

* 1 12205.000| 33.95 peak 13.01 46.96 74.00 150 100 |-27.04

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 09:29:11 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 W
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 1537500 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#9 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:32:38  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 09:29:21 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 WWWMMWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#10 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:32:48 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 WWWNWMWWMM
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 08:59:16  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

4“WWMWWWWWMWWMNWWWM

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:02:47 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

L e U S et A A

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:00:16  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1M
40 [etanptn W A e
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4960.000| 41.55 peak -0.36 41.19 74.00 150 104 |(-32.81
* 7440.000( 40.95 peak 4.84 45.79 74.00 150 100 |-28.21

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:03:48 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1‘WWWMW
A0 el el M A )
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4960.000( 41.48 peak -0.36 4112 74.00 150 241 |(-32.88
* 7440.000( 41.13 peak 4.84 45.97 74.00 150 72 |-28.03

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:01:23  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1WWMWM

40 MMMWWMWWW

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9920.000( 35.69 peak 7.91 43.60 74.00 150 21 -30.40

* 1 12400.000| 34.43 peak 13.58 48.01 74.00 150 9 -25.99

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:04:47 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
N M
40
30
20
10
0
-10.0
8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9920.000( 34.85 peak 7.91 42.76 74.00 150 41 -31.24
* 1 12400.000| 33.44 peak 13.58 47.02 74.00 150 330 (-26.98

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:01:37  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#9 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 09:05:01 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:01:47  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 MWWWMMWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#10 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 09:05:11 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WMFWWNMWWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Low energy

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

File :1_BLE(1M)_TX 2402MHz Data :#1

80.0 dBu¥/m

Date: 2022/10/22

Time: T4 08:08:41

Operator:

Temperature:22.8 C
Humidity:64.1 %

Sky

70

60

50

4n—|—l

Limitl: _

% 1M
20
10
0
-10
-20.0
jnoon 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_30-1000MHz Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
245.7715| 36.93 peak -7.86 29.07 46.00 100 28 (-16.93
* 397.3948| 33.12 peak -3.85 29.27 46.00 147 53 |[-16.73
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

File :1_BLE(1M)_TX 2402MHz Data :#2

Date: 2022/10/22

Operator:

Sky

Temperature:22.8 C

80.0 dBuV/m Time: ~4 08:09:55 Humidity:64.1 %
Limitl: _
70
60
50
ap —
30
1 &
20 Ji\//
10
0
-10
-20.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_30-1000MHz Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
* 49.4388| 32.98 peak -9.76 23.22 40.00 133 8 -16.78
125.2505| 30.84 peak -6.29 24.55 43.50 100 124 |-18.95
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: F4F 09:38:55  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

ST i e

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:42:29  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

mWWNWWWWWWWWMWWMWMM

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:39:56  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

40 AWVW\.NWVW'\J

30

20

10

0

-10.0

4000.000 4400_00 4800.00 520000 5600.00 6000.00 6400.00 6BOD.O0D  F200.00 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
4801.603( 46.49 peak -0.76 45.73 74.00 150 116 (-28.27
7206.413| 50.16 peak 5.23 55.39 74.00 150 301 |-18.61
* 7206.413| 41.29 AVG 5.23 46.52 54.00 150 301 | -7.48
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 09:43:31 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 IVWVWW\'\J\M
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4801.603| 47.30 peak -0.76 46.54 74.00 150 2 -27.46
7205.013| 53.13 peak 5.22 58.35 74.00 150 359 (-15.65
* 7205.013( 41.17 AVG 5.22 46.39 54.00 150 359 | -7.61

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:41:03  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

WMWMWWNMW

40

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9608.000( 34.32 peak 715 41.47 74.00 150 47 |-32.53

* 1 12010.000| 33.66 peak 11.92 45.58 74.00 150 100 |-28.42

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 09:44:31 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1WWWWWW
40 bt i P et e
30
20
10
0
-10.0
8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9608.000( 34.94 peak 715 42.09 74.00 150 240 |-31.91
* 1 12010.000| 34.23 peak 11.92 46.15 74.00 150 73 |-27.85

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:41:18  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 W
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#9 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:44:45 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WMW
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:41:28  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
10 %WWWMWMMMWWM
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#10 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:44:56  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 M\WWW\WWWMWMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:53:56  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

4UMWWMWWMWWWMWWWM

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:57:27 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

wWNNW‘W\wWWWWMWWWWWWMWWWWVM

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:54:56  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60 ?(
Y MW
1
40 W
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4880.000( 45.12 peak -0.55 44.57 74.00 150 6 -29.43
7326.653| 50.16 peak 5.19 55.35 74.00 150 99 |-18.65
* 7326.653| 43.93 AVG 5.19 49.12 54.00 150 99 -4.88

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:58:28  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60 &

40 WWWM

30

20

10

0

-10.0

4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4880.000| 46.72 peak -0.55 46.17 74.00 150 331 |-27.83
7326.653| 53.19 peak 5.19 58.38 74.00 150 20 [-15.62

* 7326.653( 44.39 AVG 5.19 49.58 54.00 150 20 -4.42

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:56:03  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

0 MWWW

30

20

10

0

-10.0

8000.000 8475.00 895000 942500 9900.00 1037500 1085000 1132500 1180000 12750 00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9760.000( 34.68 peak 7.69 42.37 74.00 150 42 |-31.63

* | 12200.000| 33.37 peak 13.05 46.42 74.00 150 100 |-27.58

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:59:28  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1WWMW\MWWW\}(~/W
e g AN a0

40

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9760.000( 34.62 peak 7.69 42.31 74.00 150 42 |-31.69

* 1 12200.000| 32.78 peak 13.05 45.83 74.00 150 101 |-28.17

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:56:17  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 MMMW
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#9 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:59:42  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 MHWWMMJ
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 1537500 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:56:27 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
10 WWWWMWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#10 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 09:59:52  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWW\WAMNMMWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:13:08  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

4UWWWMMWMWWWWWM

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:16:39  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

0 WMWWMWWW%WWM

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:14:08  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i 1LMMWWVWWWW
40 MWMW
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4953.908| 45.46 peak -0.38 45.08 74.00 150 190 (-28.92
* 7440.000( 41.15 peak 4.84 45.99 74.00 150 3 -28.01

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:17:40  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i 1M
A0 M
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
* 4961.924| 48.30 peak -0.36 47.94 74.00 150 81 -26.06
7440.000( 41.67 peak 4.84 46.51 74.00 150 221 (-27.49

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:15:15  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1MMWW/V\MWMW

a0 MMWWMMWN

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9920.000( 35.95 peak 7.91 43.86 74.00 150 301 |-30.14

* 1 12400.000| 33.29 peak 13.58 46.87 74.00 150 27 |-27.13

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:18:39  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

1WWWWW

40 WWWWWMW

30

20

10

0

-10.0

8000.000 8475.00 895000 942500 9900.00 1037500 1085000 1132500 1180000 12750 00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9920.000( 35.51 peak 7.91 43.42 74.00 150 43 |-30.58

* | 12400.000| 33.08 peak 13.58 46.66 74.00 150 107 |-27.34

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:15:29  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 MWWM
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#9 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:18:53  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 WWMWWN\W
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:15:39  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
? WWWMMMWWW
40
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#10 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:19:03  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




zM

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

File :1_BLE(2M)_TX 2402MHz Data :#1

80.0 dBu¥/m

Date: 2022/10/22

Time: 4 08:11:28

Operator:
Temperature:22.8 C

Sky

Humidity:64.1 %

70

60

50

4n—|—l

Limitl: _

% 1WM
20
10
0
-10
-20.0
jnoon 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_30-1000MHz Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
245.7715| 36.94 peak -7.86 29.08 46.00 120 30 ([-16.92
* 397.3948| 33.97 peak -3.85 30.12 46.00 107 211 |-15.88
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

File :1_BLE(2M)_TX 2402MHz Data :#2

Date: 2022/10/22

Operator:

Sky

Temperature:22.8 C

80.0 dBuV/m Time: T4 08:13:04 Humidity:64.1 %
Limitl: _

70

60

50

ap —

30 1

20 NM‘UW

10

0

-10

-20.0

30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_30-1000MHz Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment

Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)

* 80.5411| 42.37 peak -15.13 27.24 40.00 101 7 -12.76

125.2505| 29.91 peak -6.29 23.62 43.50 106 211 |-19.88
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:23:24  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

g g o a0

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:26:55  Humidity:63.1 %
Limitl: _
80 Limit2:
70
60
50

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:24:24  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i M
N
40 W
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4804.000| 43.04 peak -0.75 42.29 74.00 150 119 ([-31.71
* 7206.413| 42.57 peak 5.23 47.80 74.00 150 24 |-26.20

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:27:56  Humidity:63.1 %
Limitl: _
80 Limit2:
70
60 %
50
1MW
40 W
30
20
10
0
-10.0
4000.000 4400_00 4800.00 520000 5600.00 6000.00 6400.00 6BOD.O0D  F200.00 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4801.603( 45.28 peak -0.76 44.52 74.00 150 110 |-29.48
7206.413| 50.12 peak 5.23 55.35 74.00 150 3 -18.65
* 7206.413| 43.21 AVG 5.23 48.44 54.00 150 3 -5.56

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 10:25:31 Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1WWWMMWWW
Wﬁ\www\lw

40

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9608.000( 36.22 peak 715 43.37 74.00 150 30 |-30.63

* 1 12010.000| 34.27 peak 11.92 46.19 74.00 150 104 |-27.81

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:28:55  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
WWWMWWW\MM\W
40
30
20
10
0
-10.0
8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9608.000( 34.33 peak 7.15 41.48 74.00 150 3 -32.52
* 1 12010.000| 34.30 peak 11.92 46.22 74.00 150 221 |(-27.78

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:25:45 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 W
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#9 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:29:09  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 MMMWM
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:25:55  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 WMWWMWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#10 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:29:19  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 WWMWWMMMWWM
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:35:40 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

mWVWWMWMWVWWW\MWMV\WWWWWW

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 10:39:11 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

Rl PR T e A A

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:36:40 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i 1M
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4880.000| 45.60 peak -0.55 45.05 74.00 150 93 |-28.95
* 7320.000( 42.39 peak 5.22 47.61 74.00 150 100 |-26.39

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:40:12  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60 ?(
Y LMW“MWMW
40 W
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4880.000| 46.46 peak -0.55 45.91 74.00 150 9 -28.09
7326.653| 52.16 peak 5.19 57.35 74.00 150 62 |-16.65
* 7326.653( 43.12 AVG 5.19 48.31 54.00 150 62 -5.69

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:37:47 Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1WV‘JN‘MWMVW

40 WWMMMW"’AWW

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9760.000( 35.10 peak 7.69 42.79 74.00 150 31 -31.21

* 1 12200.000| 33.25 peak 13.05 46.30 74.00 150 4 -27.70

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 10:41:11 Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1WM’\M\MWW

0 WWMMMW

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9760.000( 34.96 peak 7.69 42.65 74.00 150 3 -31.35

* 1 12200.000| 32.81 peak 13.05 45.86 74.00 150 107 |-28.14

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 10:38:01 Humidity:63.1 %
Limitl: —
80 Limit2:
70
60
50
40 MN\WWMWW
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#9 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:41:25 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 WW
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 10:38:11 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 WMWMWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#10 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:41:35 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWWMWWWMWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:48:47 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

O o R A Al g

30
20
10
0
-10.0
1000.0001300.00 1600.00 190000 2200.00 2500.00 2800.00 310000  3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o) Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:52:18  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50

0 b ANt =20

30
20
10
0
-10.0
1000.0001300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00 3400.00 4000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
M/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:49:48  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1MWWVWW
a0 W
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
4960.000| 44.02 peak -0.36 43.66 74.00 150 82 |-30.34
* 7440.000( 41.61 peak 4.84 46.45 74.00 150 47 |[-27.55

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:53:19  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i 1M
40 W
30
20
10
0
-10.0
4000.000 4400.00 4800.00 5200.00 5600.00 6000.00 6400.00 6E00D.0D 7200.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
* 4953.908| 48.28 peak -0.38 47.90 74.00 150 4 -26.10
7440.000( 41.05 peak 4.84 45.89 74.00 150 109 |-28.11

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:50:54  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
°0 WWMM
40 WWWWM
30
20
10
0
-10.0
8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9920.000( 34.71 peak 7.91 42.62 74.00 150 4 -31.38
* 1 12400.000| 33.56 peak 13.58 4714 74.00 150 310 (-26.86

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:54:19  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1WWM

30

20

10

0

-10.0

8000.000 8475.00 8950.00 9425.00 9900.00 10375.00 1085000 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
9920.000( 35.08 peak 7.91 42.99 74.00 150 114 (-31.01

* 1 12400.000| 34.01 peak 13.58 47.59 74.00 150 17 |-26.41

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:51:08  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 W
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#9 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:54:33  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 W
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:51:18  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
40
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 2225000 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#10 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 10:54:43  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 %MWWWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class C_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Bluetooth Normal

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:23:59  Humidity:69.1 %
Limit1: _

80 Limit2:

70

60

50

1

410 WM

30

20

10

0

-10.0

1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3819.639( 40.73 peak -0.70 40.03 74.00 150 3 -33.97

* 6106.212| 39.49 peak 2.68 4217 74.00 150 106 |-31.83

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: 4 10:24:51 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
1
40 WM
30
20
10
0
-10.0
1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3244.489( 41.77 peak -1.73 40.04 74.00 150 281 |-33.96
* 7116.233| 40.01 peak 4.78 44.79 74.00 150 40 (-29.21

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#2 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: 4 10:24:11 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
0 M
30
20
10
0
-10.0
8000.0008475.00 895000 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#6 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:25:03  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
8000.0008475.00 895000 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
LW%; Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#3 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:24:32 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
§ MMWMWWWWMWWWWW
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 15375.00 15900.00 1642500 16950.00 18000.004Hz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
LW%; Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#7 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:25:25  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
N WWMWWWMWMWWWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 15375.00 15900.00 1642500 16950.00 18000.004Hz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#4 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:24:39  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
0 WMWWMWWWA&WWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#8 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:25:32  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
A0 WW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:31:17  Humidity:69.1 %
Limitl: _

80 Limit2:

70

60

50

410 WM

30

20

10

0

-10.0

1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3595.190| 40.57 peak -1.42 39.15 74.00 150 119 |-34.85

* 5895.792| 39.88 peak 2.01 41.89 74.00 150 302 |-32.11

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/12/5 Temperature:23.3 C
90.0 dBuV/m Time: T4 10:32:09 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
b WM
30
20
10
0
-10.0
1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
3693.387( 39.90 peak -1.43 38.47 74.00 150 47 -35.53
* 6106.212( 40.00 peak 2.68 42.68 74.00 150 301 (-31.32

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#2 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:31:29  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWWWWWWW
30
20
10
0
-10.0
8000.0008475.00 895000 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#6 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:32:22 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 MWWMW‘WMWWWWWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
LW%; Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#3 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: 4 10:31:51 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
" WWWMWWWLMWMM
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 15375.00 15900.00 1642500 16950.00 18000.004Hz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
LWE; Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#7 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:32:44  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
o WWWVWWWWMWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 15375.00 15900.00 1642500 16950.00 18000.004Hz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#4 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:31:58  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 WWWMWWWMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#8 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:32:50 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 W\WWMMMWWWWWMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:34:48 Humidity:69.1 %
Limitl: _
80 Limit2:
70
60
50
40 WM
30
20
10
0
-10.0
1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3258.517| 41.09 peak -1.79 39.30 74.00 150 301 |-34.70
* 6555.110| 39.37 peak 3.60 42.97 74.00 150 6 -31.03

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:35:39  Humidity:69.1 %
Limitl: _
80 Limit2:
70
60
50
40 WM
30
20
10
0
-10.0
1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
4058.116( 40.34 peak -1.37 38.97 74.00 150 92 |-35.03
* 5839.679| 39.36 peak 1.81 41.17 74.00 150 3 -32.83

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#2 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:35:00 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 M
30
20
10
0
-10.0
8000.0008475.00 895000 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#6 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:35:52  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
a0 MWWMWWWM\WWW
30
20
10
0
-10.0
8000.0008475.00 B8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#3 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: 4 10:35:21 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
>0 WW%WWWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 1432500 14850.00 15375.00 15900.00 1642500 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
&Wé; Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#7 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:36:14  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
o WWMMWMMWWWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 15375.00 15900.00 1642500 16950.00 18000.004Hz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#4 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: T4 10:35:28  Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 WWWWMMMWMWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#8 Date: 2022/12/5 Temperature:23.3 °C
90.0 dBuV/m Time: 4 10:36:21 Humidity:69.1 %
Limit1: _
80 Limit2:
70
60
50
40 WWWWWWWMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Bluetooth EDR

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:02:42 Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1M

40 WMMMWW

30

20

10

0

-10.0

1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3595.190( 42.01 peak -1.42 40.59 74.00 150 42 |-33.41

* 6639.279( 39.96 peak 412 44.08 74.00 150 100 |-29.92

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:03:34  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1
K MW M
30
20
10
0
-10.0
1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3721.443( 42.33 peak -1.30 41.03 74.00 150 32 |-32.97
* 6358.717| 40.63 peak 3.70 44.33 74.00 150 100 |-29.67

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:02:54  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
10 WWWWWMWWWWWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:03:46  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 WMWWWWW“
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:03:15  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i WWWMWNWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:04:08 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
. WWWMMWWW“W
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:03:22  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 2225000 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:04:15  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 MWWWWMMMMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:05:38  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

1?M

" WMVWW\WWM‘W

30

20

10

0

-10.0

1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
3721.443| 42.44 peak -1.30 41.14 74.00 150 117 |[-32.86

* 6274.549| 40.43 peak 3.28 43.71 74.00 150 8 -30.29

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:06:30  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1M
N WMWWW
30
20
10
0
-10.0
1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
* 3805.611( 43.10 peak -0.78 42.32 74.00 150 42 (-31.68
5334.669| 40.93 peak 1.01 41.94 74.00 150 133 |-32.06

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:05:50  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 MWWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:06:43  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 WWWWWWWMWWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
LWE; Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:06:12  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
*0 WWWWWWM“WWWWMMW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 15375.00 15900.00 1642500 16950.00 18000.004Hz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:07:05 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
" WWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:06:19  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 11:07:11 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 MMMWWWAWVWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2441MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:09:35  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

1WW

40 MMWMW

30

20

10

0

-10.0

1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3721.443| 42.67 peak -1.30 41.37 74.00 150 40 (-32.63

* 5769.539| 41.46 peak 1.67 43.13 74.00 150 103 |-30.87

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:10:26  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
1M
40 WW
30
20
10
0
-10.0
1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3819.639( 42.32 peak -0.70 41.62 74.00 150 119 (-32.38
* 5867.735| 40.75 peak 1.91 42.66 74.00 150 203 (-31.34

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:09:47  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 ﬂMWMMWWWWWWWMWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:10:39  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WMWWWWWWWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:10:08  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50 WMWM“\MMWWMWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 11:11:01 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
" WMWWMWWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:10:15  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WW&WMWWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:11:07  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 %WWWWWMMWWWM
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 2225000 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




Low energy

1M

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:22:59  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1M

® WWW

30

20

10

0

-10.0

1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Va.c.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3805.611( 42.69 peak -0.78 41.91 74.00 150 12 |-32.09

* 5615.230| 41.37 peak 1.06 42.43 74.00 150 171 |-31.57

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 11:23:51 Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1M

40 WW

30

20

10

0

-10.0

1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3819.639( 42.58 peak -0.70 41.88 74.00 150 39 |-32.12

* 6106.212( 40.46 peak 2.68 43.14 74.00 150 62 |-30.86

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 11:23:11 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 W&WWWMWWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:24:03  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
8000.0008475.00 B8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:23:33  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
" WMMWWWWMWWMW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:24:25 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
" WWWWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:23:40  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
10 MWWWMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:24:32  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 WWWMWWWWMW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:16:20 Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

" W M

30

20

10

0

-10.0

1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3567.134| 41.51 peak -1.69 39.82 74.00 150 72 |-34.18

* 6877.756| 40.06 peak 4.71 44.77 74.00 150 116 [-29.23

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:17:12  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

1

40 WWM

30

20

10

0

-10.0

1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3482.966| 42.76 peak -2.40 40.36 74.00 150 3 -33.64

* 5993.988| 40.69 peak 2.25 42.94 74.00 150 92 (-31.06

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:16:32  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 MMJMMMWWMWWWMWWMWWWMVH
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:17:24  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 MWWMWWMWWMW
30
20
10
0
-10.0
8000.0008475.00 B8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:16:54  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i MWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 1537500 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:17:46  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i MWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:17:00 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 WWWMWMWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:17:53  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 WWWWWWMWMWWW&
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 21400.00 2225000 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:12:54  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

1

10 WM

30

20

10

0

-10.0

1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3468.938| 42.88 peak -2.45 40.43 74.00 150 103 |-33.57

* 5993.988| 41.22 peak 2.25 43.47 74.00 150 299 |-30.53

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:13:46  Humidity:63.1 %
Limitl: _
80 Limit2:
70
60
50
10 WWM
30
20
10
0
-10.0
1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3314.629| 41.62 peak -2.07 39.55 74.00 150 310 |-34.45
* 6358.717| 40.16 peak 3.70 43.86 74.00 150 92 (-30.14

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:13:06  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:13:59  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:13:28  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
N MWWM
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 1537500 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/im) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:14:21 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
Y WWMWWWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:13:35  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
“ AWWWWWMWMWWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:14:27  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 MWAMWWMWWWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




2M

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:28:04 Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

1

10 WMWMW

30

20

10

0

-10.0

1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3721.443| 42.71 peak -1.30 41.41 74.00 150 110 |-32.59

* 6358.717| 40.27 peak 3.70 43.97 74.00 150 42 |-30.03

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:28:55  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

1

40 WWMM

30

20

10

0

-10.0

1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
3482.966| 42.68 peak -2.40 40.28 74.00 150 6 -33.72

* 6527.054| 40.40 peak 3.26 43.66 74.00 150 223 |-30.34

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:28:16  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWMWMWWMWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:29:08  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
0 WWWWWWWWWWWWWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:28:37  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
" MM
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:29:30  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i WWMWWWWMWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:28:44  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WMMWWW\WWMWWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:29:36  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWWWWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:31:54  Humidity:63.1 %
Limitl: _
80 Limit2:
70
60
50
" WM
30
20
10
0
-10.0
1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3412.826| 42.19 peak -2.66 39.53 74.00 150 104 (-34.47
* 5979.960| 40.27 peak 2.21 42.48 74.00 150 21 -31.52

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:32:46  Humidity:63.1 %
Limitl: _

80 Limit2:

70

60

50

1

" WWWWW M

30

20

10

0

-10.0

1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3651.302| 41.55 peak -1.40 40.15 74.00 150 43 |-33.85

* 5404.810| 40.56 peak 1.44 42.00 74.00 150 110 |-32.00

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:32:06 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 M
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:32:58  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
“ WWWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:32:28  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
" WWMWWWMWWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:33:20 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
i WWWWWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:32:34  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 MVWWWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:33:27  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WWWWWW”WWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2440MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#1 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:38:47  Humidity:63.1 %
Limit1: _

80 Limit2:

70

60

50

1

N WW/\WWMW

30

20

10

0

-10.0

1000.0001700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
3258.517( 43.06 peak -1.79 41.27 74.00 150 81 -32.73

* 6751.503| 39.86 peak 3.94 43.80 74.00 150 119 |-30.20

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :3 Data :#5 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:39:38  Humidity:63.1 %
Limitl: _
80 Limit2:
70
60
50
1
10 WM
30
20
10
0
-10.0
1000.0001700.00 240000 310000 3800.00 4500.00 5200.00 5900.00 660000 a000.00 MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
3258.517| 42.71 peak -1.79 40.92 74.00 150 92 |-33.08
* 6611.222| 39.92 peak 4.15 44.07 74.00 150 3 -29.93

*:Maximum data

x:Over limit

l:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#2 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:38:59  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WW%WWMWWMWWW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#6 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: 4 11:39:51 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 MMW
30
20
10
0
-10.0
8000.0008475.00 8950.00 942500 9900.00 1037500 10850.00 11325.00 11800.00 12750.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#3 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:39:20  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
Y WMWWWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 1485000 15375.00 15900.00 16425.00 16950.00 18000.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
&Wé; Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#7 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:40:13  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
» WMMWWWW
40
30
20
10
0
-10.0
12750.0003275.00 13800.00 14325.00 14850.00 15375.00 15900.00 1642500 16950.00 18000.004Hz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
\ Fax:+886-2-6606-8875
Radiated Emission Measurement Operator: Sky
File :3 Data :#4 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:39:27  Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
40 WWWWWWW
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




o Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
TS} Tel:+886-2-6606-8877
A Fax:+886-2-6606-8875
Radiated Emission Measurement Operator:  Sky
File :3 Data :#8 Date: 2022/10/23 Temperature:24.1 °C
90.0 dBuV/m Time: T4 11:40:20 Humidity:63.1 %
Limit1: _
80 Limit2:
70
60
50
a0 WMWW\MWWWW\W
30
20
10
0
-10.0
18000.0008850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00MHz
Site : Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : RX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
*:Maximum data  x:Over limit !:over margin




Bandedge

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement Operator:  Sky
File :Bandedge Data :#1 Date: 2022/12/5 Temperature:23.3 °C
120.0 dBuV{m Time: T4 09:35:27  Humidity:69.1 %
Limit1: _

110 Limit2:

100

30

80

70

60

50 1

40

30

20.0

2340.0002350.00 2360.00 2370.00 2380.00 2390.00 2400.00 2410.00 2420.00 2440.00 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Horizontal
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment

Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)

2390.000( 9.88 peak 36.94 46.82 74.00 150 119 (-27.18

* 2390.000( 2.13 AVG 36.94 39.07 54.00 150 119 |[-14.93

*:Maximum data  x:Over limit !:over margin



Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

File :Bandedge

120.0 dBu¥/m

Radiated Emission Measurement
Date: 2022/12/5

Data :#2

Time: 4 09:39:00

Operator:
Temperature:23.3 C

Sky

Humidity:69.1 %

Limit1: —_
110 Limit2:
100
90
80
70
60
50 1
40
30
200
2340000235000 2360.00 237000 238000 239000 240000 241000 242000 2440.00 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Vertical
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2390.000| 9.94 peak 36.94 46.88 74.00 150 90 |-27.12
* 2390.000| 2.06 AVG 36.94 39.00 54.00 150 90 |-15.00
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :Bandedge Data :#1 Date: 2022/12/5 Temperature:23.3 C
120.0 dBuV/m Time: T4 09:43:38  Humidity:69.1 %
Limit1: —_
110 Limit2:
100
a0
80
70
60
50 W
40 3
30
20.0
2433500244350 245350 246350 247350 248350 249350 250350 251350 2533.50 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Horizontal
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2483.500| 12.47 peak 38.03 50.50 74.00 150 120 |-23.50
* 2483.500| 3.16 AVG 38.03 41.19 54.00 150 120 (-12.81
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :Bandedge Data :#2 Date: 2022/12/5 Temperature:23.3 C
120.0 dBuV{m Time: T4 09:47:19  Humidity:69.1 %
Limit1: —_
110 Limit2:
100
90
80
70
60
50 WWWWWWMMWN
40 5
30
200
2433500244350 245350 246350 247350 248350 249350 250350 251350 2533.50 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Vertical
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2483.500( 12.78 peak 38.03 50.81 74.00 150 80 |-23.19
* 2483.500| 4.07 AVG 38.03 42.10 54.00 150 80 |-11.90
*:Maximum data  x:Over limit !:over margin




Bluebooth EDR

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

File :Bandedge

122.0 dBu¥/m

Radiated Emission Measurement
Date: 2022/10/23

Data :#1

Time: 4 07:39:59

Operator:
Temperature:24.1 °C

Sky

Humidity:63.1 %

Limit1: —_
112 Limit2:
102
92
82
72
62
¥ W
42 §
32
220
2340000235000 2360.00 237000 238000 239000 240000 241000 242000 2440.00 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2390.000( 16.20 peak 36.94 53.14 74.00 225 150 (-20.86
* 2390.000| 2.51 AVG 36.94 39.45 54.00 225 150 (-14.55
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

File :Bandedge

122.0 dBu¥/m

Radiated Emission Measurement
Date: 2022/10/23

Data :#2

Time: 4 07:43:54

Operator:
Temperature:24.1 °C

Sky

Humidity:63.1 %

Limit1: _
112 Limit2:
102
92
82
72
62
. W
47 §
32
22.0
2340.0002350.00 Z2360.00 2370.00 238000 2390.00 2400.00 2410.00 2420.00 2440.00 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
2390.000( 15.30 peak 36.94 52.24 74.00 150 85 |-21.76
* 2390.000( 2.47 AVG 36.94 39.41 54.00 150 85 [-14.59
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator: Sky

File :Bandedge Data :#1 Date: 2022/10/23 Temperature:24.1 °C
122.0 dBuV/m Time: T4 08:44:53  Humidity:63.1 %
Limit1: —_

112 Limit2:

102

92

82

72

62

52

42 §

32

220

2433500244350 245350 246350 247350 248350 249350 250350 251350 2533.50 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Horizontal
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2483.500| 16.66 peak 38.03 54.69 74.00 150 155 |-19.31

* 2483.500| 4.06 AVG 38.03 42.09 54.00 150 155 (-11.91

*:Maximum data

x:Over limit

l:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :Bandedge Data :#2 Date: 2022/10/23 Temperature:24.1 °C
122.0 dBuV/m Time: 4 08:48:19  Humidity:63.1 %
Limit1: —_
112 Limit2:
102
92
82
72
62
52
42 §
32
220
2433500244350 245350 246350 247350 248350 249350 250350 251350 2533.50 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Vertical
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2483.500| 16.58 peak 38.03 54.61 74.00 150 55 ([-19.39
* 2483.500| 4.06 AVG 38.03 42.09 54.00 150 55 |-11.91

*:Maximum data  x:Over limit !:over margin




Bluetooth Low energy

1M

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

File :Bandedge

122.0 dBu¥/m

Radiated Emission Measurement
Date: 2022/10/23

Data :#1

Time: N4 07:52:52

Operator:
Temperature:24.1 °C

Sky

Humidity:63.1 %

Limit1: —_
112 Limit2:
102
92
82
72
62
v W
42 5
32
220
2340000235000 2360.00 237000 238000 239000 240000 241000 242000 2440.00 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Horizontal
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2390.000| 16.24 peak 36.94 53.18 74.00 150 150 (-20.82
* 2390.000| 2.61 AVG 36.94 39.55 54.00 150 150 (-14.45
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

File :Bandedge

122.0 dBu¥/m

Radiated Emission Measurement
Date: 2022/10/23

Data :#2

Time: 4 07:56:09

Operator:
Temperature:24.1 °C

Sky

Humidity:63.1 %

Limit1: _
112 Limit2:
102
92
82
72
62
¥ W
42 5
32
22.0
2340.0002350.00 Z2360.00 2370.00 238000 2390.00 2400.00 2410.00 2420.00 2440.00 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Vertical
EUT: WG6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
2390.000( 16.41 peak 36.94 53.35 74.00 150 85 |-20.65
* 2390.000( 2.58 AVG 36.94 39.52 54.00 150 85 [-14.48
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :Bandedge Data :#1 Date: 2022/10/23 Temperature:24.1 °C
122.0 dBuV/m Time: 4 08:23:11 Humidity:63.1 %
Limit1: —_

112 Limit2:

102

92

82

72

62

52 5

42

32

220

2433500244350 245350 246350 247350 248350 249350 250350 251350 2533.50 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Horizontal
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2483.500| 19.10 peak 38.03 57.13 74.00 150 150 |-16.87
* 2483.500( 12.42 AVG 38.03 50.45 54.00 150 150 | -3.55
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :Bandedge Data :#2 Date: 2022/10/23 Temperature:24.1 °C
122.0 dBuV/m Time: T~/ 08:26:50  Humidity:63.1 %
Limit1: —_

112 Limit2:

102

92

82

72

62

52

p

42

32

220

2433500244350 245350 246350 247350 248350 249350 250350 251350 2533.50 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Vertical
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2483.500| 17.64 peak 38.03 55.67 74.00 150 55 ([-18.33

* 2483.500| 9.41 AVG 38.03 47.44 54.00 150 55 -6.56

*:Maximum data  x:Over limit !:over margin




zM

Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

File :Bandedge

122.0 dBu¥/m

Radiated Emission Measurement
Date: 2022/10/23

Data :#1

Time: 4 08:05:35

Operator:
Temperature:24.1 °C

Sky

Humidity:63.1 %

Limit1: —_
112 Limit2:
102
92
82
72
62
. W
42 5
32
220
2340000235000 2360.00 237000 238000 239000 240000 241000 242000 2440.00 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Horizontal
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2390.000( 15.92 peak 36.94 52.86 74.00 150 150 (-21.14
* 2390.000| 2.69 AVG 36.94 39.63 54.00 150 150 (-14.37
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

File :Bandedge

122.0 dBu¥/m

Radiated Emission Measurement
Date: 2022/10/23

Data :#2

Time: 4 08:08:38

Operator:
Temperature:24.1 °C

Sky

Humidity:63.1 %

Limit1: _
112 Limit2:
102
92
82
72
62
v W
42 5
32
220
2340.0002350.00 2360.00 2370.00 2380.00 2390.00 2400.00 2410.00 2420.00 2440.00 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Vertical
EUT: W6M22210-22187 Power: 120 Vac.
MI/N: Distance: 3m
Test Mode : TX 2402MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) (dB)
2390.000( 16.55 peak 36.94 53.49 74.00 150 85 |-20.51
* 2390.000( 2.64 AVG 36.94 39.58 54.00 150 85 [-14.42
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :Bandedge Data :#1 Date: 2022/10/23 Temperature:24.1 °C
122.0 dBuV/m Time: 4 08:14:31 Humidity:63.1 %
Limit1: —_

112 Limit2:

102

92

82

72

62 :

52 {

42

32

220

2433500244350 245350 246350 247350 248350 249350 250350 251350 2533.50 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Horizontal
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2483.500| 24.58 peak 38.03 62.61 74.00 150 150 |-11.39
* 2483.500( 11.01 AVG 38.03 49.04 54.00 150 150 | -4.96
*:Maximum data  x:Over limit !:over margin




Address:6F.,No.58,Ln 188,Ruey Kuang Rd,Neihu,Taipei
Tel:+886-2-6606-8877
Fax:+886-2-6606-8875

Radiated Emission Measurement

Operator:

Sky

File :Bandedge Data :#2 Date: 2022/10/23 Temperature:24.1 °C
122.0 dBuV/m Time: 74 08:18:25  Humidity:63.1 %
Limit1: —_
112 Limit2:
102
92
82
72
62 |
52
8
42
32
220
2433500244350 245350 246350 247350 248350 249350 250350 251350 2533.50 MHz
Site : Chamber
Condition : FCC 15.247 PK (Bandedge) Polarization: Vertical
EUT: W6M22210-22187 Power : 120 Va.c.
MI/N: Distance: 3m
Test Mode : TX 2480MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
2483.500| 21.45 peak 38.03 59.48 74.00 150 55 [-14.52
* 2483.500| 9.18 AVG 38.03 47.21 54.00 150 55 -6.79
*:Maximum data  x:Over limit !:over margin
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